swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

* 5700 113.42 - - 96.7 33.4 12.93 | 29.61 100 234 H
* 5700 105.17 - - 88.45 334 12.93 | 29.61 100 234 H
5725.72 66.52 -1.68 68.2 49.68 33.5 12.95 | 29.61 100 234 H
H
H
802.11a
H
CH 140
* 5700 111.32 - - 94.6 334 12.93 | 29.61 294 207 \Y,
5700MHz
* 5700 102.39 - - 85.67 334 12.93 | 29.61 294 207 V
5725 63.67 -4.53 68.2 46.83 33.5 12.95 | 29.61 294 207 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 47.28 -26.72 74 55.47 38.9 19.01 66.1 - - P H
16500 49.58 -18.62 68.2 53.82 38.1 23.98 | 66.32 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 47.11 -26.89 74 55.3 38.9 19.01 66.1 - - P |V
5500MHz
16500 49.39 -18.81 68.2 53.63 38.1 23.98 | 66.32 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 47.57 -26.43 74 55.56 39.06 19.09 | 66.14 - - P H
16740 50.44 -17.76 68.2 54.29 38.06 24.46 | 66.37 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 47.88 -26.12 74 55.87 39.06 19.09 | 66.14 - - P |V
5580MHz
16740 50.16 -18.04 68.2 54.01 38.06 24.46 | 66.37 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 47.96 -26.04 74 55.77 39.2 19.19 66.2 - - P H
17100 49.44 -18.76 68.2 52.72 38 25.03 | 66.31 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 47.34 -26.66 74 55.15 39.2 19.19 66.2 - - P |V
5700MHz
17100 49.01 -19.19 68.2 52.29 38 25.03 | 66.31 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5455.44 62.26 |-11.74 74 46.2 3281 | 12.81 | 2956 | 100 | 235 | P | H
5468.4 66.58 | -1.62 68.2 5048 | 32.84 | 1282 | 2956 | 100 | 235 | P | H
5459.92 50.46 | -3.54 54 3438 | 3282 | 1282 | 2956 | 100 | 235 | A | H
* 5500 117.29 - - 101.12 | 329 12.84 | 2957 | 100 | 235 | P | H
802.11ax | * 5500 107.21 - - 91.04 32.9 12.84 | 2957 | 100 | 235 | A | H
HE20 Full 5459.76 61.17 |-12.83 74 4509 | 3282 | 12.82 | 2956 | 298 | 199 | P | V
CH 100 5466.8 63.67 | -4.53 68.2 4758 | 3283 | 12.82 | 2956 | 298 | 199 | P | V
5500MHz 5459.28 49.93 -4.07 54 33.85 32.82 | 12.82 | 2956 | 298 | 199 | A | V
* 5500 116.07 - - 99.9 32.9 12.84 | 2957 | 298 | 199 | P | V
* 5500 106.25 - - 90.08 32.9 12.84 | 2957 | 298 | 199 | A | V
v
v
5427.04 56.37 | -17.63 74 40.27 | 32.85 12.8 | 2955 | 112 6 P | H
5462.56 56.4 -11.8 68.2 40.31 3283 | 12.82 | 2956 | 112 6 P | H
5459.68 46.17 | -7.83 54 30.09 | 3282 | 1282 | 29.56 | 112 6 A | H
* 5580 117.21 - - 100.9 | 33.02 | 12.87 | 29.58 | 112 6 P | H
802.11ax | * 5580 107.7 - - 9139 | 33.02 | 12.87 | 29.58 | 112 6 A | H
HE20 Full 5757.44 55.6 -12.6 68.2 38.61 33.64 | 12.97 | 29.62 | 112 6 P | H
CH 116 5417.92 56.46 | -17.54 74 40.34 | 32.86 12.8 | 2954 | 303 | 198 | P | V
5580MHz 5463.04 56.51 | -11.69 68.2 40.42 32.83 | 12.82 | 2956 | 303 | 198 | P | V
5454.16 46.74 | -7.26 54 3068 | 32.81 | 12.81 | 2956 | 303 | 198 | A | V
* 5580 114.21 - - 97.9 33.02 | 12.87 | 2958 | 303 | 198 | P | V
* 5580 105.66 - - 89.35 | 33.02 | 1287 | 2958 | 303 | 198 | A | V
5764.37 55.7 -12.5 68.2 3866 | 3369 | 1297 | 2962 | 303 | 198 | P | V
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

* 5700 114.81 - - 98.09 334 12.93 | 29.61 100 | 234 H
* 5700 104.42 - - 87.7 334 12.93 | 29.61 100 | 234 H
5726.12 66.92 -1.28 68.2 50.08 33.5 12.95 | 29.61 100 | 234 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 113.72 - - 97 334 12.93 | 29.61 355 | 213 \
5700MHz | ~ 5700 103.97 - - 87.25 33.4 12.93 | 2961 | 355 | 213 \Y
5725.8 66.01 -2.19 68.2 49.17 335 12.95 | 29.61 355 | 213 \
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 47.84 | -26.16 74 56.03 38.9 19.01 66.1 - - P H
16500 49.67 | -18.53 68.2 53.91 38.1 23.98 | 66.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 47.8 -26.2 74 55.99 38.9 19.01 66.1 - - P |V
5500MHz 16500 51.4 -16.8 68.2 55.64 38.1 23.98 | 66.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 47.86 | -26.14 74 55.85 39.06 19.09 | 66.14 - - P H
16740 49.28 | -18.92 68.2 53.13 38.06 24.46 | 66.37 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 4797 | -26.03 74 55.96 39.06 19.09 | 66.14 - - P |V
5580MHz 16740 4935 |-18.85  68.2 53.2 38.06 | 24.46 | 66.37 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 47.61 -26.39 74 55.42 39.2 19.19 66.2 - - P H
17100 48.06 -20.14 68.2 51.34 38 25.03 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 47.23 -26.77 74 55.04 39.2 19.19 66.2 - - P |V
5700MHz 17100 48.05 |-20.15 68.2 51.33 38 25.03 | 66.31 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5457.84 62.9 -11.1 74 46.82 | 3282 | 12.82 | 2956 | 100 | 236 | P | H
5465.52 66.45 | -1.75 68.2 50.36 | 32.83 | 12.82 | 2956 | 100 | 236 | P | H
5460 51.31 -2.69 54 3523 | 3282 | 1282 | 2956 | 100 | 236 | A | H
802.11ax @ * 5500 119.17 - - 103 32.9 12.84 | 2957 | 100 | 236 | P | H
HE20 * 5500 110.16 - - 93.99 32.9 12.84 | 2957 | 100 | 236 | A | H
Partial H
106/53 5457.2 59.95 | -14.05 74 4388 | 3281 | 12.82 | 2956 | 329 | 207 | P | V
CH 100 5461.2 64.15 -4.05 68.2 48.07 32.82 | 12.82 | 2956 | 329 | 207 | P | V
5500MHz 5460 50.11 | -3.89 54 3403 | 3282 | 12.82 | 2956 | 329 | 207 | A | V
* 5500 117.72 - - 101.55 | 329 12.84 | 2957 | 329 | 207 | P | V
* 5500 108.77 - - 92.6 32.9 12.84 | 2957 | 329 | 207 | A | V
v
* 5700 116.98 - - 100.26 | 33.4 12.93 | 2961 | 100 | 234 | P | H
* 5700 107.92 - - 91.2 33.4 12.93 | 2961 | 100 | 234 | A | H
5726.84 66.53 | -1.67 68.2 4968 | 3351 | 12.95 | 29.61 | 100 | 234 H
802.11ax H
HE20 H
Partial H
106/54 * 5700 116.64 - - 99.92 33.4 12.93 | 2961 | 334 | 214 | P | V
CH 140 * 5700 106.94 - - 90.22 334 1293 | 2961 | 334 | 214 | A | V
5700MHz 5726.76 65.62 | -2.58 68.2 48.77 | 3351 | 1295 | 2961 | 334 | 214 v
v
Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5459.44 61 -13 74 44.92 32.82 12.82 | 2956 | 100 | 357 P H
5470 66.5 -1.7 68.2 50.4 32.84 12.82 | 29.56 | 100 | 357 P H
5459.92 50.03 -3.97 54 33.95 32.82 12.82 | 2956 | 100 | 357 A H
* 5510 108.2 - - 92.03 329 12.84 | 2957 | 100 | 357 P H
802.11ax * 5510 98.38 - - 82.21 329 12.84 | 2957 | 100 | 357 A H
HE40 Full 5725 56.65 -11.55 68.2 39.81 33.5 12.95 | 29.61 100 | 357 P H
CH 102 5458.48 61.06 -12.94 74 44.98 32.82 12.82 | 29.56 | 301 189 P |V
5510MHz 5468.8 63.83 | -4.37 68.2 47.73 | 3284 | 1282 | 2956 | 301 | 189 | P | V
5458.72 48.96 -5.04 54 32.88 32.82 12.82 | 29.56 | 301 189 A |V
* 5510 107.9 - - 91.73 329 12.84 | 29.57 | 301 189 P |V
* 5510 98.27 - - 82.1 329 12.84 | 29.57 | 301 189 AV
5725.625 55.1 -13.1 68.2 38.26 33.5 12.95 | 29.61 301 189 P |V
5453.92 60.75 -13.25 74 44.69 32.81 12.81 | 29.56 | 100 6 P H
5469.28 60.43 -7.77 68.2 44.33 32.84 12.82 | 29.56 | 100 6 P H
5459.2 49.59 -4.41 54 33.51 32.82 12.82 | 29.56 | 100 6 A H
* 5550 11.77 - - 95.59 329 12.86 | 29.58 | 100 6 P H
802.11ax * 5550 102.27 - - 86.09 32.9 12.86 | 29.58 | 100 6 A H
HE40 Full 5761.22 58.93 -9.27 68.2 41.91 33.67 1297 | 29.62 | 100 6 P H
CH 110 5397.52 60.27 -13.73 74 4413 329 12.78 | 2954 | 290 | 202 P |V
5550MHz 5462.08 58.81 -9.39 68.2 42.73 32.82 12.82 | 2956 | 290 | 202 P |V
5413.6 49.27 -4.73 54 33.14 32.87 12.8 29.54 | 290 | 202 A |V
* 5550 110.89 - - 94.71 32.9 12.86 | 29.58 | 290 | 202 P |V
* 5550 100.64 - - 84.46 329 12.86 | 29.58 | 290 | 202 AV
5740.115 57.43 -10.77 68.2 40.52 33.56 12.96 | 29.61 290 | 202 P |V
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

5429.8 58.48 -16.52 74 42.39 32.84 12.8 29.55 100 233 P H
5469.35 58.79 -9.41 68.2 42.69 32.84 12.82 | 29.56 100 233 P H
5458.5 49.13 -4.87 54 33.05 32.82 12.82 | 29.56 100 233 A H
* 5670 111.71 - - 95.23 33.16 12.92 29.6 100 233 P H
802.11ax | * 5670 101.2 - - 8472 | 3316 | 1292 | 296 | 100 | 233 | A | H
HE40 Full 5727.2 66.88 -1.32 68.2 50.03 33.51 12.95 | 29.61 100 | 233 P | H
CH 134 5459.2 56.77 -17.23 74 40.69 32.82 12.82 | 29.56 31 197 P \%
5670MHz 5460.25 56.29 | -11.91 68.2 40.21 3282 | 12.82 | 2956 | 311 | 197 | P | V
5449.05 47.01 -6.99 54 30.95 32.8 12.81 29.55 311 197 A \%
* 5670 111.04 - - 94.56 33.16 12.92 29.6 31 197 P V
* 5670 100.62 - - 84.14 33.16 12.92 29.6 31 197 A \%
5725.45 61.78 -6.42 68.2 44.94 33.5 12.95 | 29.61 31 197 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11020 47.72 -26.28 74 55.88 38.92 19.02 66.1 - - P H
16530 49.44 | -18.76 68.2 53.63 38.1 24.04 | 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 47.39 | -26.61 74 55.55 38.92 19.02 66.1 - - P |V
5510MHz 16530 4931 |-18.89 68.2 53.5 38.1 24.04 | 66.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11100 4758 |-26.42 74 55.64 39 19.06 | 66.12 - - P H
16650 49.52 -18.68 68.2 53.49 38.1 2428 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 47.93 | -26.07 74 55.99 39 19.06 | 66.12 - - P |V
5550MHz 16650 48.92 |-19.28  68.2 52.89 38.1 24.28 | 66.35 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11340 47.65 -26.35 74 55.47 39.2 19.16 | 66.18 - - P H
17010 49.22 -18.98 68.2 52.64 38 2499 | 66.41 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 47.81 -26.19 74 55.63 39.2 19.16 | 66.18 - - P |V
5670MHz 17010 4791 |-20.29| 68.2 51.33 38 24.99 | 66.41 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5458 62.03 -11.97 74 45.95 32.82 12.82 | 2956 | 100 | 357 P H
5470 64.29 -3.91 68.2 48.19 32.84 12.82 | 2956 | 100 | 357 P H
5457.76 50.57 -3.43 54 34.49 32.82 12.82 | 2956 | 100 | 357 A H
* 5530 104.51 - - 88.34 329 12.85 | 2958 | 100 | 357 P H
802.11ax * 5530 95.16 - - 78.99 329 12.85 | 29.58 | 100 | 357 A H
HES80 Full 5748.935 57.23 -10.97 68.2 40.28 33.6 12.96 | 29.61 100 | 357 P H
CH 106 5381.2 57.88 -16.12 74 41.82 32.86 12.73 | 29.53 | 266 191 P |V
5530MHz 5463.04 61.94 | -6.26 68.2 4585 | 3283 | 12.82 | 2956 | 266 | 191 | P | V
5363.68 49.76 -4.24 54 33.79 32.83 12.67 | 29.53 | 266 191 AV
* 5530 104.02 - - 87.85 329 12.85 | 29.58 | 266 191 P |V
* 5530 94.66 - - 78.49 329 12.85 | 29.58 | 266 191 AV
5725.31 56.5 -11.7 68.2 39.66 33.5 12.95 | 29.61 266 191 P |V
5441.35 60.48 -13.52 74 44 .4 32.82 1281 | 2955 | 110 | 234 P H
5465.5 60.44 -7.76 68.2 44.35 32.83 12.82 | 2956 | 110 | 234 P H
5427 52.21 -1.79 54 36.11 32.85 12.8 2955 | 110 | 234 A H
* 5610 109.57 - - 93.19 33.08 1289 | 2959 | 110 | 234 P H
802.11ax * 5610 98.81 - - 82.43 33.08 1289 | 2959 | 110 | 234 A H
HES80 Full 5728.075 61.58 -6.62 68.2 44.73 33.51 12.95 | 29.61 110 | 234 P H
CH 122 54445 60.13 -13.87 74 44.06 32.81 12.81 | 29.55 | 350 | 209 P |V
5610MHz 5468.3 59.58 | -8.62 68.2 4348 | 3284 | 1282 | 2956 | 350 | 209 | P | V
5430.15 51.8 2.2 54 35.71 32.84 12.8 29.55 | 350 | 209 A |V
* 5610 107.3 - - 90.92 33.08 12.89 | 2959 | 350 | 209 P |V
* 5610 98.03 - - 81.65 33.08 12.89 | 2959 | 350 | 209 AV
5725.275 62.24 -5.96 68.2 454 33.5 12.95 | 29.61 350 | 209 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11060 47.95 | -26.05 74 56.06 38.96 19.04 | 66.11 - - P H
16590 49.76 | -18.44 68.2 53.84 38.1 2416 | 66.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 47.87 |-26.13 74 55.98 38.96 19.04 | 66.11 - - P |V
5530MHz 16590 49.73 | -18.47 | 68.2 53.81 38.1 24.16 | 66.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11220 47.42 -26.58 74 55.34 39.12 19.11 66.15 - - P H
16830 48.62 -19.58 68.2 52.42 37.94 2465 | 66.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 47.47 -26.53 74 55.39 39.12 19.11 66.15 - - P |V
5610MHz 16830 4919 | -19.01 68.2 52.99 | 37.94 | 24.65 | 66.39 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5421.76 53.24 -20.76 74 37.12 32.86 12.8 29.54 105 234 P H
5463.88 53.16 -15.04 68.2 37.07 32.83 12.82 | 29.56 105 234 P H
5441.65 43.83 -10.17 54 27.75 32.82 12.81 29.55 105 234 A H
* 5720 115.21 - - 98.39 33.48 12.95 | 29.61 105 234 P H
* 5720 106.82 - - 90 33.48 12.95 | 29.61 105 234 A H
802.11a
5860.75 56.58 -11.62 68.2 39.28 34.14 12.79 | 29.63 105 234 P H
CH 144
5426.83 54.37 -19.63 74 38.27 32.85 12.8 29.55 | 272 207 P \Y,
5720MHz
5464.27 52.1 -16.1 68.2 36.01 32.83 12.82 | 29.56 | 272 207 P \Y,
5456.08 42.81 -11.19 54 26.74 32.81 12.82 | 29.56 | 272 207 A \Y,
* 5720 113.19 - - 96.37 33.48 12.95 | 29.61 272 207 P \Y,
* 5720 106.46 - - 89.64 33.48 12.95 | 29.61 272 207 A \Y,
5871.75 56.72 -11.48 68.2 39.41 34.19 12.76 | 29.64 | 272 207 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-52 of 60
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 46.84 -27.16 74 54.64 39.2 19.21 66.21 - - P H
17160 49.7 -18.5 68.2 52.64 38.24 25.06 | 66.24 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 144
11440 47.96 -26.04 74 55.76 39.2 19.21 66.21 - - P \Y,
5720MHz
17160 48.86 -19.34 68.2 51.8 38.24 25.06 | 66.24 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5445.94 55.54 -18.46 74 39.47 32.81 12.81 | 2955 | 105 | 233 P H
5466.22 55.07 -13.13 68.2 38.98 32.83 12.82 | 2956 | 105 | 233 P H
5458.03 43.25 -10.75 54 2717 32.82 12.82 | 2956 | 105 | 233 A H
* 5720 115.45 - - 98.63 33.48 12.95 | 29.61 105 | 233 P H
802.11ax * 5720 106.09 - - 89.27 33.48 12.95 | 29.61 105 | 233 A H
HE20 Full 5880.5 59.05 -9.15 68.2 41.74 34.22 12.73 | 2964 | 105 | 233 P H
CH 144 5435.02 55.42 -18.58 74 39.33 32.83 12.81 | 2955 | 350 | 209 P |V
5720MHz 5461.93 5423 |-13.97| 682 3815 | 32.82 | 12.82 | 2956 | 350 | 209 | P | V
5445.94 43.49 -10.51 54 27.42 32.81 12.81 | 29.55 | 350 | 209 A |V
* 5720 115.09 - - 98.27 33.48 12.95 | 29.61 350 | 209 P |V
* 5720 105.93 - - 89.11 33.48 12.95 | 29.61 350 | 209 AV
5874.75 57.69 -10.51 68.2 40.38 34.2 12.75 | 29.64 | 350 | 209 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 47.26 -26.74 74 55.06 39.2 19.21 | 66.21 - - P H
17160 49.37 -18.83 68.2 52.31 38.24 25.06 | 66.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 47.66 -26.34 74 55.46 39.2 19.21 | 66.21 - - P |V
5720MHz 17160 48.16 | -20.04  68.2 51.1 38.24 | 25.06 | 66.24 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5443.99 54.74 -19.26 74 38.67 32.81 12.81 | 2955 | 105 | 234 P H
5468.95 56.26 -11.94 68.2 40.16 32.84 12.82 | 2956 | 105 | 234 P H
5458.42 48.35 -5.65 54 32.27 32.82 12.82 | 2956 | 105 | 234 A H
* 5710 11217 - - 95.4 33.44 12.94 | 29.61 105 | 234 P H
802.11ax * 5710 102.04 - - 85.27 33.44 12.94 | 29.61 105 | 234 A H
HE40 Full 5864.25 60.19 -8.01 68.2 42.89 34.16 12.78 | 2964 | 105 | 234 P H
CH 142 5435.02 55.94 -18.06 74 39.85 32.83 12.81 | 2955 | 350 | 207 P |V
5710MHz 5466.61 56.66 | -11.54| 68.2 40.57 | 3283 | 12.82 | 2956 | 350 | 207 | P | V
5455.3 47.74 -6.26 54 31.68 32.81 12.81 | 29.56 | 350 | 207 A |V
* 5710 110.06 - - 93.29 33.44 12.94 | 29.61 350 | 207 P |V
* 5710 101.35 - - 84.58 33.44 12.94 | 29.61 350 | 207 AV
5887.5 59.82 -8.38 68.2 425 34.25 12.71 | 29.64 | 350 | 207 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11420 47.3 -26.7 74 55.1 39.2 19.2 66.2 - - P H
17130 48.33 -19.87 68.2 51.44 38.12 25.05 | 66.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 47.41 -26.59 74 55.21 39.2 19.2 66.2 - - P |V
5710MHz 17130 48.79 | -19.41 68.2 51.9 38.12 | 25.05 | 66.28 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5452.57 59.31 -14.69 74 43.24 32.81 12.81 | 2955 | 100 | 236 P H
5462.32 59.55 -8.65 68.2 43.47 32.82 12.82 | 29.56 | 100 | 236 P H
5459.59 50.76 -3.24 54 34.68 32.82 12.82 | 2956 | 100 | 236 A H
* 5690 108.47 - - 91.82 33.32 12.93 29.6 100 | 236 P H
802.11ax * 5690 97.76 - - 81.11 33.32 12.93 29.6 100 | 236 A H
HES80 Full 5875.75 60.09 -8.11 68.2 42.79 34.2 12.74 | 2964 | 100 | 236 P H
CH 138 5442.82 57.44 -16.56 74 41.37 32.81 12.81 | 29.55 | 357 | 209 P |V
5690MHz 5459.98 57.01 |-16.99 74 4093 | 3282 | 1282 | 2956 | 357 | 209 | P | V
5452.57 49.28 -4.72 54 33.21 32.81 12.81 | 29.55 | 357 | 209 A |V
* 5690 107.52 - - 90.87 33.32 12.93 29.6 357 | 209 P |V
* 5690 97.44 - - 80.79 33.32 12.93 29.6 357 | 209 AV
5882.25 59.76 -8.44 68.2 42.45 34.23 12.72 | 29.64 | 357 | 209 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11380 46.58 -27.42 74 54.39 39.2 19.18 | 66.19 - - P H
17070 48.95 -19.25 68.2 52.27 38 25.02 | 66.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 47.1 -26.9 74 54.91 39.2 19.18 | 66.19 - - P |V
5690MHz 17070 4915 |-19.05  68.2 52.47 38 25.02 | 66.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI 802.11ax HE80 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
37.76 25.09 -14.91 40 35.59 20.79 1.01 323 - - P H
140.58 25.08 -18.42 43.5 37.71 17.55 2.09 32.27 - - P H
258.92 21.09 -24.91 46 30.67 19.87 2.8 32.25 - - P H
557.68 27.49 -18.51 46 29.81 25.97 4.14 32.43 - - P H
724.52 29.89 -16.11 46 30.23 27.38 4.65 32.37 - - P H
954.41 33.96 -12.04 46 29.04 30.67 5.41 31.16 - - P H
H
H
H
H
H

802.11ax
H

HES80 Full
F 38.73 33.97 -6.03 40 45.08 20.15 1.04 323 - - P |V
66.86 33.96 -6.04 40 52.65 12.14 1.45 32.28 - - P |V
184.23 28.15 -15.35 435 43.08 14.88 242 32.23 - - P |V
425.76 243 -21.7 46 30.12 22.98 3.61 32.41 - - P |V
614.91 27.91 -18.09 46 30.38 25.77 4.32 32.56 - - P |V
954.41 34.42 -11.58 46 29.5 30.67 5.41 31.16 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

<TXBF Mode>

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |(dBupV/im)| (dB) (dBuV/m) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5149.24 63.45 |-10.55 74 47.88 33 12.03 | 29.46 | 100 | 233 | P | H
5150 52.45 | -1.55 54 36.88 33 12.03 | 29.46 | 100 | 233 | A | H
* 5180 115.48 - - 99.81 33.06 | 12.08 | 2947 | 100 | 233 | P | H
* 5180 104.72 - - 89.05 | 33.06 | 12.08 | 2947 | 100 | 233 | A | H
802.11ax H
HE20 Full H
CH 36 5149.5 64.45 | -9.55 74 48.88 33 12.03 | 2946 | 398 | 199 | P | V
5180MHz 5149.76 52.54 -1.46 54 36.97 33 12.03 | 2946 | 398 | 199 | A | V
* 5180 113.39 - - 97.72 | 33.06 | 12.08 | 2947 | 398 | 199 | P | V
* 5180 103.25 - - 87.58 | 33.06 | 12.08 | 2947 | 398 | 199 | A | V
v
v
5143.52 57.59 | -16.41 74 42.03 33 12.02 | 29.46 | 100 | 15 P | H
5148.2 4876 | -5.24 54 33.19 33 12.03 | 2946 | 100 | 15 | A | H
* 5220 117.16 - - 1014 | 33.06 | 12.18 | 29.48 | 100 | 15 P | H
* 5220 107.79 - - 9203 | 33.06 | 1218 | 2948 | 100 | 15 | A | H
802.11ax 5351.92 55.43 | -18.57 74 39.52 32.8 12.63 | 2952 | 100 | 15 P | H
HE20 Full 5350.52 4553 | -8.47 54 29.63 32.8 12.62 | 2952 | 100 | 15 | A | H
CH 44 5149.5 55.3 -18.7 74 39.73 33 12.03 | 2946 | 400 | 213 | P | V
5220MHz 5139.36 46.69 -7.31 54 31.12 33 12.02 | 2945 | 400 | 213 | A | V
* 5220 114.32 - - 98.56 | 33.06 | 1218 | 29.48 | 400 | 213 | P | V
* 5220 105.24 - - 89.48 | 33.06 | 1218 | 29.48 | 400 | 213 | A | V
5380.76 54.54 | -19.46 74 3849 | 3286 | 1272 | 2953 | 400 | 213 | P | V
5363.12 46.49 | -7.51 54 30.53 | 32.83 | 12.66 | 2953 | 400 | 213 | A | V

TEL : 886-3-327-0868 Page Number : B2-1 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

5143.78 57.31 -16.69 74 41.75 33 12.02 | 29.46 | 100 14 P | H
5149.76 47.96 -6.04 54 32.39 33 12.03 | 29.46 | 100 14 A | H
* 5240 117.39 - - 101.61 33.02 12.25 | 29.49 | 100 14 P | H
* 5240 107.42 - - 91.64 33.02 12.25 | 2949 | 100 14 A | H
802.11ax 5371.8 55.91 -18.09 74 39.91 32.84 12.69 | 29.53 | 100 14 P | H
HE20 Full 5351.92 46.49 -7.51 54 30.58 328 12.63 | 29.52 | 100 14 A | H
CH 48 5139.62 55.51 -18.49 74 39.94 33 12.02 | 2945 | 400 | 214 P |V
5240MHz 5148.98 46.18 | -7.82 54 30.61 33 12.03 | 2946 | 400 | 214 | A | V
* 5240 106.29 - - 90.51 33.02 12.25 | 2949 | 400 | 214 P |V
* 5240 106.13 - - 90.35 33.02 12.25 | 29.49 | 400 | 214 AV
5360.32 54.94 | -19.06 74 38.99 32.82 1266 | 29.53 | 400 | 214 P |V
5356.96 45.61 -8.39 54 29.68 32.81 12.64 | 29.52 | 400 | 214 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10360 47.54 -20.66 68.2 56.44 38.92 18.9 66.72 - - P H
15540 47.33 -26.67 74 52.89 37.92 22.65 | 66.13 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 47.67 -20.53 68.2 56.57 38.92 18.9 66.72 - - P |V
5180MHz 15540 4785 |-26.15 74 53.41 37.92 | 2265 | 66.13 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10440 48.1 -20.1 68.2 57.01 38.92 18.91 | 66.74 - - P H
15660 47.83 | -26.17 74 53.93 37.44 22.74 | 66.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 49.94 | -18.26 68.2 58.85 38.92 18.91 | 66.74 - - P |V
5220MHz 15660 47.43 | -26.57 74 53.53 | 37.44 | 22.74 | 66.28 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : B2-4 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10480 48.86 -19.34 68.2 57.85 38.84 18.92 | 66.75 - - P H
15720 47.6 -26.4 74 53.96 37.22 22.78 | 66.36 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 48.68 -19.52 68.2 57.67 38.84 18.92 | 66.75 - - P |V
5240MHz 15720 47.86 | -26.14 74 5422 | 37.22 | 22.78 | 66.36 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5150 67.27 -6.73 74 51.7 33 12.03 | 2946 | 100 | 233 P H
5150 52.63 -1.37 54 37.06 33 12.03 | 2946 | 100 | 233 A H
* 5190 107.67 - - 91.97 33.08 12.09 | 2947 | 100 | 233 P H
* 5190 97.25 - - 81.55 33.08 12.09 | 2947 | 100 | 233 A H
802.11ax 5353.6 56.85 -17.15 74 40.93 32.81 1263 | 2952 | 100 | 233 P H
HE40 Full 5369 46.65 -7.35 54 30.66 32.84 1268 | 2953 | 100 | 233 A H
CH 38 5143.26 60.8 -13.2 74 45.24 33 12.02 | 29.46 | 331 198 P |V
5190MHz 5150 50.35 | -3.65 54 34.78 33 12.03 | 2946 | 331 | 198 | A | V
* 5190 106.72 - - 91.02 33.08 12.09 | 2947 | 331 198 P |V
* 5190 97.56 - - 81.86 33.08 12.09 | 2947 | 331 198 AV
5386.64 56.79 -17.21 74 40.71 32.87 12.74 | 2953 | 331 198 P |V
5369 46.16 -7.84 54 30.17 32.84 12.68 | 29.53 | 331 198 AV
5147.68 60.03 -13.97 74 44.46 33 12.03 | 2946 | 100 10 P H
5150 50.2 -3.8 54 34.63 33 12.03 | 29.46 | 100 10 A H
* 5230 111.09 - - 95.32 33.04 12.21 | 2948 | 100 10 P H
* 5230 102.34 - - 86.57 33.04 12.21 | 2948 | 100 10 A H
802.11ax 5390.56 57.51 -16.49 74 414 32.88 12.76 | 29.53 | 100 10 P H
HE40 Full 5350.52 47.98 -6.02 54 32.08 328 1262 | 29.52 | 100 10 A H
CH 46 5148.72 58.52 -15.48 74 42.95 33 12.03 | 29.46 | 400 | 214 P |V
5230MHz 5149.76 47.32 | -6.68 54 31.75 33 12.03 | 2946 | 400 | 214 | A | V
* 5230 109.6 - - 93.83 33.04 12.21 | 2948 | 400 | 214 P |V
* 5230 100.57 - - 84.8 33.04 12.21 | 2948 | 400 | 214 AV
5418.84 55.96 -18.04 74 39.84 32.86 12.8 29.54 | 400 | 214 P |V
5381.6 47.03 -6.97 54 30.97 32.86 12.73 | 29.53 | 400 | 214 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-6 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10380 48.84 -19.36 68.2 57.71 38.96 18.9 66.73 - - P H
15570 47.92 -26.08 74 53.55 37.86 22.68 | 66.17 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 48.86 -19.34 68.2 57.73 38.96 18.9 66.73 - - P |V
5190MHz 15570 47.81 | -26.19 74 53.44 | 37.86 | 22.68 | 66.17 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10460 48.46 -19.74 68.2 57.41 38.88 18.91 | 66.74 - - P H
15690 47.95 -26.05 74 54.25 37.26 22.76 | 66.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 48.26 -19.94 68.2 57.21 38.88 18.91 | 66.74 - - P |V
5230MHz 15690 47.71 | -26.29 74 54.01 | 37.26 | 22.76 | 66.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5144.04 65.89 -8.11 74 50.33 33 12.02 | 2946 | 100 | 234 P H
5150 51.94 -2.06 54 36.37 33 12.03 | 29.46 | 100 | 234 A H
* 5210 105.76 - - 90.02 33.08 1214 | 2948 | 100 | 234 P H
* 5210 94.98 - - 79.24 33.08 1214 | 2948 | 100 | 234 A H
802.11ax 5365.08 58.16 -15.84 74 42.19 32.83 12.67 | 29.53 | 100 | 234 P H
HES80 Full 5395.04 47.98 -6.02 54 31.86 32.89 12.77 | 2954 | 100 | 234 A H
CH 42 5145.34 62.41 -11.59 74 46.84 33 12.03 | 29.46 | 350 198 P |V
5210MHz 5148.2 50.32 | -3.68 54 34.75 33 1203 | 29.46 | 350 | 198 | A | V
* 5210 104.31 - - 88.57 33.08 12.14 | 29.48 | 350 198 P |V
* 5210 94.42 - - 78.68 33.08 12.14 | 29.48 | 350 198 A |V
5355.28 56.84 -17.16 74 40.91 32.81 1264 | 29.52 | 350 198 P |V
5359.48 46.91 -7.09 54 30.97 32.82 12.65 | 29.53 | 350 198 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR1IN2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10420 47.64 | -20.56 68.2 56.51 38.96 18.91 | 66.74 - - P | H
15630 47.74 | -26.26 74 53.64 37.62 | 2272 | 66.24 - - P

802.11ax
HESO0 Full

CH 42 10420 48.06 |-20.14| 68.2 56.93 | 38.96 | 18.91 | 66.74 - - P
5210MHz 15630 47.84 |-26.16 74 53.74 37.62 | 22.72 | 66.24 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5148.24 56.14 | -17.86 74 40.57 33 12.03 | 29.46 | 100 12 P H
5148.92 47.31 -6.69 54 31.74 33 12.03 | 2946 | 100 12 A | H
* 5260 117.16 - - 101.36 | 32.98 12.31 | 2949 | 100 12 P H
* 5260 107.94 - - 92.14 32.98 12.31 | 2949 | 100 12 A | H
802.11ax 5361.6 56.35 |-17.65 74 404 32.82 1266 | 29.53 | 100 12 P H
HE20 Full 5351.28 4717 -6.83 54 31.27 32.8 1262 | 29.52 | 100 12 A | H
CH 52 5108.8 56.08 |-17.92 74 40.55 33 11.97 | 2944 | 337 | 208 P |V
5260MHz 5131.58 46.45 | -7.55 54 30.9 33 12 2945 | 337 | 208 | A |V
* 5260 115.32 - - 99.52 32.98 12.31 | 2949 | 337 | 208 P |V
* 5260 106.1 - - 90.3 32.98 12.31 | 2949 | 337 | 208 AV
5413.92 55.51 -18.49 74 39.38 32.87 12.8 29.54 | 337 | 208 P |V
5352.96 46.99 -7.01 54 31.07 32.81 1263 | 29.52 | 337 | 208 AV
5090.1 55.42 -18.58 74 39.88 33.04 11.94 | 29.44 | 100 14 P H
5148.58 46.64 -7.36 54 31.07 33 12.03 | 29.46 | 100 14 A | H
* 5300 117.24 - - 101.4 329 1245 | 29.51 100 14 P H
* 5300 108.1 - - 92.26 329 1245 | 29.51 100 14 A | H
802.11ax 5354.16 58.66 |-15.34 74 42.74 32.81 1263 | 29.52 | 100 14 P H
HE20 Full 5350.56 49.91 -4.09 54 34.01 32.8 1262 | 29.52 | 100 14 A | H
CH 60 5133.28 55.9 -18.1 74 40.34 33 12.01 | 2945 | 337 | 188 P |V
5300MHz 5149.6 46.16 -7.84 54 30.59 33 12.03 | 2946 | 337 | 188 A |V
* 5300 116.07 - - 100.23 329 1245 | 29.51 337 | 188 P |V
* 5300 107.19 - - 91.35 329 1245 | 29.51 337 | 188 AV
5358.72 58.01 -15.99 74 42.06 32.82 1265 | 29.52 | 337 | 188 P |V
5351.04 49.66 -4.34 54 33.76 328 1262 | 29.52 | 337 | 188 AV

TEL : 886-3-327-0868 Page Number 1 B2-11 of 41
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

* 5320 115.95 - - 100.08 32.86 12.52 | 29.51 100 235 P H
* 5320 105.49 - - 89.62 32.86 12.52 | 29.51 100 | 235 A | H
5350.08 63.98 -10.02 74 48.08 32.8 12.62 | 29.52 100 235 P H
5350.24 52.63 -1.37 54 36.73 32.8 12.62 | 29.52 100 235 A H
802.11ax H
HE20 Full H
CH 64 * 5320 112.76 - - 96.89 32.86 12.52 | 29.51 371 191 P \%
5320MHz | ~ 5320 104.86 - - 88.99 | 3286 | 1252 | 2951 | 371 | 191 | A | V
5350.24 64.58 -9.42 74 48.68 32.8 12.62 | 29.52 371 191 P \%
5350.72 52.78 -1.22 54 36.88 32.8 12.62 | 29.52 371 191 A V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10520 48.27 -19.93 68.2 57.18 38.88 18.93 | 66.72 - - P H
15780 47.8 -26.2 74 54.12 37.28 22.83 | 66.43 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 48.94 -19.26 68.2 57.85 38.88 18.93 | 66.72 - - P |V
5260MHz 15780 47.87 |-26.13 74 5419 | 37.28 | 22.83 | 66.43 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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seamran . FCC RADIO TEST REPORT Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 47.66 | -26.34 74 56.13 39.2 18.95 | 66.62 - - P H
15900 47.04 | -26.96 74 53.52 37.2 22.9 66.58 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 49.71 -24.29 74 58.18 39.2 18.95 | 66.62 | 100 | 294 P |V
5300MHz 10600 39.55 |-14.45 54 48.02 39.2 18.95 | 66.62 | 100 | 294 | A |V
15900 47.06 | -26.94 74 53.54 37.2 229 66.58 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10640 47.81 -26.19 74 56.23 39.2 18.95 | 66.57 - - P H
15960 47.56 -26.44 74 54.13 37.14 2295 | 66.66 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 47.95 -26.05 74 56.37 39.2 18.95 | 66.57 - - P |V
5320MHz 15960 47.7 -26.3 74 54.27 | 37.14 | 22.95 | 66.66 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FR1IN2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m) (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)|(HIV)
5088.4 59.66 |-14.34 74 4411 33.05 11.94 | 29.44 | 100 9 P H
5149.26 49.92 -4.08 54 34.35 33 12.03 | 29.46 | 100 9 A | H
* 5270 112.95 - - 97.14 32.96 12.35 29.5 100 9 P H
* 5270 103.16 - - 87.35 32.96 12.35 29.5 100 9 A | H
802.11ax 5353.44 61.45 |-12.55 74 45.53 32.81 12.63 | 29.52 | 100 9 P H
HE40 Full 5350.08 51.45 -2.55 54 35.55 328 1262 | 29.52 | 100 9 A | H
CH 54 5100.3 56.62 -17.38 74 411 33 11.96 | 29.44 | 386 | 199 P |V
5270MHz 5088.06 47.81 -6.19 54 3226 | 33.05 | 1194 | 2944 | 386 | 199 | A | V
* 5270 109.27 - - 93.46 32.96 12.35 29.5 386 | 199 P |V
* 5270 100.17 - - 84.36 32.96 12.35 29.5 386 | 199 AV
5354.64 63.94 | -10.06 74 48.01 32.81 1264 | 2952 | 386 | 199 P |V
5350.08 50.35 -3.65 54 34.45 32.8 12.62 | 29.52 | 386 | 199 AV
5097.24 55.93 |-18.07 74 40.41 33.01 11.95 | 2944 | 100 | 234 P H
5126.82 47.2 -6.8 54 31.65 33 12 2945 | 100 | 234 A | H
* 5310 107.16 - - 91.31 32.88 1248 | 29.51 100 | 234 P H
* 5310 97.86 - - 82.01 32.88 1248 | 29.51 100 | 234 A | H
802.11ax 5351.52 62.63 -11.37 74 46.72 32.8 1263 | 2952 | 100 | 234 P H
HE40 Full 5350.08 52.1 -1.9 54 36.2 328 1262 | 2952 | 100 | 234 A | H
CH 62 5131.24 55.36 | -18.64 74 39.81 33 12 2945 | 336 | 194 P |V
5310MHz 5126.82 4547 | -8.53 54 29.92 33 12 2945 | 336 | 194 | A |V
* 5310 106.97 - - 91.12 32.88 12.48 | 29.51 336 | 194 P |V
* 5310 97.4 - - 81.55 32.88 12.48 | 29.51 336 | 194 AV
5354 .4 61.58 | -12.42 74 45.66 32.81 1263 | 2952 | 336 | 194 P |V
5350.08 51.03 -2.97 54 35.13 32.8 12.62 | 29.52 | 336 | 194 AV
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10540 48.26 -19.94 68.2 57.06 38.96 18.94 66.7 - - P H
15810 47.06 -26.94 74 53.39 37.29 22.85 | 66.47 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 48.24 -19.96 68.2 57.04 38.96 18.94 66.7 - - P |V
5270MHz 15810 47.83 | -26.17 74 5416 | 37.29 | 22.85 | 66.47 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10620 47.81 -26.19 74 56.25 39.2 18.95 | 66.59 - - P H
15930 46.98 -27.02 74 53.5 3717 2293 | 66.62 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 47.75 -26.25 74 56.19 39.2 18.95 | 66.59 - - P |V
5310MHz 15930 47.37 | -26.63 74 53.89 | 37.17 | 22.93 | 66.62 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5081.26 56.9 1741 74 41.34 33.07 11.93 | 2944 | 102 | 233 P H
5104.04 47.01 -6.99 54 31.49 33 1196 | 29.44 | 102 | 233 A H
* 5290 104.34 - - 88.5 32.92 12.42 29.5 102 | 233 P H
* 5290 93.99 - - 78.15 32.92 12.42 29.5 102 | 233 A H
802.11ax 5364.48 61.62 -12.38 74 45.65 32.83 12.67 | 29.53 | 102 | 233 P H
HES80 Full 5351.28 51.25 -2.75 54 35.35 328 1262 | 2952 | 102 | 233 A H
CH 58 5078.54 56.57 -17.43 74 41 33.09 11.92 | 29.44 | 337 196 P |V
5290MHz 5134.64 46.35 | -7.65 54 30.79 33 1201 | 2945 | 337 | 196 | A | V
* 5290 104.33 - - 88.49 32.92 12.42 29.5 337 196 P |V
* 5290 94.73 - - 78.89 32.92 12.42 29.5 337 196 A |V
5351.76 58.35 -15.65 74 42.44 328 1263 | 29.52 | 337 196 P |V
5350.08 49.97 -4.03 54 34.07 32.8 12.62 | 29.52 | 337 196 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran . FCC RADIO TEST REPORT Report No. : FR1IN2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10580 4852 |-19.68| 68.2 57.11 39.12 | 18.94 | 66.65 - - P | H
15870 46.99 | -27.01 74 53.42 | 37.23 | 22.89 | 66.55 - - P
802.11ax
HESO0 Full
CH 58 10580 4853 |-19.67| 68.2 5712 | 39.12 | 18.94 | 66.65 - - P
5290MHz 15870 47.73 | -26.27 74 54.16 37.23 | 22.89 | 66.55 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5459.28 61.15 | -12.85 74 45.07 32.82 1282 | 2956 | 106 | 234 P H
5469.04 66.24 -1.96 68.2 50.14 32.84 12.82 | 2956 | 106 | 234 P H
5460 49.56 -4.44 54 33.48 32.82 12.82 | 2956 | 106 | 234 A | H
* 5500 115.49 - - 99.32 32.9 12.84 | 2957 | 106 | 234 P H
802.11ax * 5500 105.88 - - 89.71 329 12.84 | 2957 | 106 | 234 A | H
HE20 Full 5456.72 58.19 | -15.81 74 42.12 32.81 12.82 | 2956 | 299 | 186 P |V
CH 100 5469.36 62.06 -6.14 68.2 45.96 32.84 12.82 | 2956 | 299 | 186 P |V
5500MHz 5459.92 48.02 | -5.98 54 3194 | 3282 | 1282 | 2956 | 299 | 186 | A | V
* 5500 114.31 - - 98.14 329 12.84 | 2957 | 299 | 186 P |V
* 5500 104.48 - - 88.31 329 12.84 | 2957 | 299 | 186 AV
\Y
\
5411.44 56.59 | -17.41 74 40.45 32.88 12.8 29.54 | 100 6 P H
5467.36 55.85 |-12.35 68.2 39.76 32.83 12.82 | 29.56 | 100 6 P H
5450.8 46.41 -7.59 54 30.35 32.8 12.81 | 29.55 | 100 6 A | H
* 5580 117 - - 100.69 | 33.02 12.87 | 29.58 | 100 6 P H
802.11ax * 5580 107.51 - - 91.2 33.02 12.87 | 29.58 | 100 6 A | H
HE20 Full 5754.605 55.36 |-12.84 68.2 38.38 33.63 12,97 | 29.62 | 100 6 P H
CH 116 5408.32 58.07 |-15.93 74 41.94 32.88 12.79 | 2954 | 305 | 199 P |V
5580MHz 5467.84 56.06 |-12.14 68.2 39.96 32.84 12.82 | 2956 | 305 | 199 P |V
5448.16 46.92 -7.08 54 30.86 328 12.81 | 2955 | 305 | 199 AV
* 5580 115.51 - - 99.2 33.02 12.87 | 2958 | 305 | 199 P |V
* 5580 106.18 - - 89.87 33.02 12.87 | 29.58 | 305 | 199 AV
5757.44 55.43 | -12.77 68.2 38.44 33.64 1297 | 2962 | 305 | 199 P |V
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Report No. : FR1IN2539E

* 5700 113.94 - - 97.22 334 12.93 | 29.61 102 | 234 H
* 5700 103.38 - - 86.66 334 12.93 | 29.61 102 | 234 H
5725.8 65.3 -2.9 68.2 48.46 33.5 12.95 | 29.61 102 | 234 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 113.1 - - 96.38 334 12.93 | 29.61 335 | 213 \
5700MHz | ~ 5700 102.39 - - 85.67 33.4 12.93 | 2961 | 335 | 213 \Y
5725.24 64.27 -3.93 68.2 47.43 33.5 12.95 | 29.61 335 | 213 \
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 47.88 | -26.12 74 56.07 38.9 19.01 66.1 - - P H
16500 49.55 | -18.65 68.2 53.79 38.1 23.98 | 66.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 47.83 |-26.17 74 56.02 38.9 19.01 66.1 - - P |V
5500MHz 16500 49.04 |-19.16| 68.2 53.28 38.1 23.98 | 66.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 47.79 |-26.21 74 55.78 39.06 19.09 | 66.14 - - P H
16740 49.64 | -18.56 68.2 53.49 38.06 24.46 | 66.37 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 47.81 -26.19 74 55.8 39.06 19.09 | 66.14 - - P |V
5580MHz 16740 51.22 |-16.98| 68.2 55.07 | 38.06 | 24.46 | 66.37 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 47.59 -26.41 74 55.4 39.2 19.19 66.2 - - P H
17100 48.82 -19.38 68.2 52.1 38 25.03 | 66.31 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 46.87 -27.13 74 54.68 39.2 19.19 66.2 - - P |V
5700MHz 17100 48.34 | -19.86  68.2 51.62 38 25.03 | 66.31 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B2-25 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5458 63.59 -10.41 74 47.51 32.82 12.82 | 2956 | 100 | 232 P H
5466.16 66.28 -1.92 68.2 50.19 32.83 12.82 | 29.56 | 100 | 232 P H
5459.2 51.1 -2.9 54 35.02 32.82 12.82 | 2956 | 100 | 232 A H
* 5510 109.59 - - 93.42 329 12.84 | 2957 | 100 | 232 P H
802.11ax * 5510 99.17 - - 83 32.9 12.84 | 29.57 | 100 | 232 A H
HE40 Full 5764.37 55.84 -12.36 68.2 38.8 33.69 1297 | 2962 | 100 | 232 P H
CH 102 5459.44 59.24 -14.76 74 43.16 32.82 12.82 | 2956 | 313 198 P |V
5510MHz 5469.28 61.93 | -6.27 68.2 4583 | 3284 | 1282 | 2956 | 313 | 198 | P | V
5459.2 49.42 -4.58 54 33.34 32.82 12.82 | 29.56 | 313 198 A |V
* 5510 108.24 - - 92.07 32.9 12.84 | 29.57 | 313 198 P |V
* 5510 98.52 - - 82.35 329 1284 | 2957 | 313 198 AV
5757.125 55.03 -13.17 68.2 38.04 33.64 12.97 | 29.62 | 313 198 P |V
5459.68 60.87 -13.13 74 44.79 32.82 12.82 | 29.56 | 100 21 P H
5469.28 61.94 -6.26 68.2 45.84 32.84 12.82 | 29.56 | 100 21 P H
5459.44 49.75 -4.25 54 33.67 32.82 12.82 | 29.56 | 100 21 A H
* 5550 112.28 - - 96.1 329 12.86 | 29.58 | 100 21 P H
802.11ax * 5550 102.08 - - 85.9 32.9 12.86 | 29.58 | 100 21 A H
HE40 Full 5750.51 56.42 -11.78 68.2 39.48 33.6 12.96 | 29.62 | 100 21 P H
CH 110 5418.64 59.65 -14.35 74 43.53 32.86 12.8 29.54 | 400 199 P |V
5550MHz 5469.04 61.46 -6.74 68.2 45.36 32.84 12.82 | 29.56 | 400 199 P |V
5423.2 50.04 -3.96 54 33.94 32.85 12.8 29.55 | 400 199 A |V
* 5550 111.69 - - 95.51 32.9 12.86 | 29.58 | 400 199 P |V
* 5550 100.75 - - 84.57 329 12.86 | 29.58 | 400 199 AV
5732.87 56.64 -11.56 68.2 39.77 33.53 12,95 | 29.61 | 400 199 P |V
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5452.2 59.06 -14.94 74 43 32.8 12.81 29.55 100 234 P H
5464.45 60.49 -7.71 68.2 44 .4 32.83 12.82 | 29.56 100 234 P H
5457.8 49.28 -4.72 54 33.2 32.82 12.82 | 29.56 100 234 A H
* 5670 110.44 - - 93.96 33.16 12.92 29.6 100 234 P H
802.11ax | * 5670 100.88 - - 84.4 33.16 | 12.92 | 296 | 100 | 234 | A | H
HEA40 Full 5725.275 66.73 -1.47 68.2 49.89 33.5 12.95 | 29.61 100 234 P H
CH 134 5441.7 56.59 -17.41 74 40.51 32.82 12.81 29.55 360 209 P \Y,
5670MHz 5468.3 56.62 | -11.58 | 68.2 4052 | 3284 | 12.82 | 2956 | 360 | 209 | P | V
5458.85 47 14 -6.86 54 31.06 32.82 12.82 | 29.56 | 360 | 209 AV
* 5670 110.78 - - 94.3 33.16 12.92 29.6 360 209 P V
* 5670 100.47 - - 83.99 33.16 12.92 29.6 360 | 209 AV
5726.15 64.14 -4.06 68.2 47.3 33.5 12.95 | 29.61 360 209 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11020 47.78 |-26.22 74 55.94 38.92 19.02 66.1 - - P H
16530 50.16 | -18.04 68.2 54.35 38.1 24.04 | 66.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 47.72 -26.28 74 55.88 38.92 19.02 66.1 - - P |V
5510MHz 16530 4916 | -19.04  68.2 53.35 38.1 24.04 | 66.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
11100 47.61 -26.39 74 55.67 39 19.06 | 66.12 - - P H
16650 48.96 | -19.24 68.2 52.93 38.1 2428 | 66.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 47.82 -26.18 74 55.88 39 19.06 | 66.12 - - P |V
5550MHz 16650 4854 |-19.66  68.2 52.51 38.1 24.28 | 66.35 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11340 47.33 -26.67 74 55.15 39.2 19.16 | 66.18 - - P H
17010 49.43 -18.77 68.2 52.85 38 2499 | 66.41 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 47.2 -26.8 74 55.02 39.2 19.16 | 66.18 - - P |V
5670MHz 17010 49.09 | -19.11 68.2 52.51 38 24.99 | 66.41 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5456.8 62.15 -11.85 74 46.08 32.81 12.82 | 2956 | 100 | 235 P H
5466.4 66.77 -1.43 68.2 50.68 32.83 12.82 | 29.56 | 100 | 235 P H
5459.92 51.95 -2.05 54 35.87 32.82 12.82 | 2956 | 100 | 235 A H
* 5530 106.79 - - 90.62 329 12.85 | 2958 | 100 | 235 P H
802.11ax * 5530 95.99 - - 79.82 329 12.85 | 29.58 | 100 | 235 A H
HES80 Full 5751.77 57.29 -10.91 68.2 40.34 33.61 1296 | 2962 | 100 | 235 P H
CH 106 5364.88 59.58 -14.42 74 43.61 32.83 12.67 | 29.53 | 384 198 P |V
5530MHz 5469.28 59.59 | -8.61 68.2 4349 | 3284 | 1282 | 2956 | 384 | 198 | P | V
5378.8 48.85 -5.15 54 32.8 32.86 12.72 | 29.53 | 384 198 AV
* 5530 104.73 - - 88.56 329 12.85 | 29.58 | 384 198 P |V
* 5530 94.2 - - 78.03 329 1285 | 29.58 | 384 198 AV
5749.25 55.54 -12.66 68.2 38.59 33.6 12.96 | 29.61 384 198 P |V
5453.68 59.91 -14.09 74 43.85 32.81 12.81 | 29.56 | 100 19 P H
5469.52 61.07 -7.13 68.2 44 .97 32.84 12.82 | 29.56 | 100 19 P H
5458.96 50.01 -3.99 54 33.93 32.82 12.82 | 29.56 | 100 19 A H
* 5610 108.01 - - 91.63 33.08 12.89 | 29.59 | 100 19 P H
802.11ax * 5610 99.1 - - 82.72 33.08 12.89 | 29.59 | 100 19 A H
HES80 Full 5743.265 65.96 -2.24 68.2 49.04 33.57 12.96 | 29.61 100 19 P H
CH 122 5453.68 62.92 -11.08 74 46.86 32.81 12.81 | 29.56 | 335 | 203 P |V
5610MHz 5467.12 62.11 -6.09 68.2 46.02 | 3283 | 12.82 | 2956 | 335 | 203 | P | V
5459.44 52.24 -1.76 54 36.16 32.82 12.82 | 2956 | 335 | 203 A |V
* 5610 107.04 - - 90.66 33.08 12.89 | 2959 | 335 | 203 P |V
* 5610 97.06 - - 80.68 33.08 12.89 | 2959 | 335 | 203 AV
5734.445 63.15 -5.05 68.2 46.27 33.54 12.95 | 29.61 335 | 203 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR1IN2539E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11060 4719 | -26.81 74 55.3 38.96 19.04 | 66.11 - - P H
16590 49.18 | -19.02 68.2 53.26 38.1 2416 | 66.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 47.65 | -26.35 74 55.76 38.96 19.04 | 66.11 - - P |V
5530MHz 16590 4933 |-18.87 | 68.2 53.41 38.1 24.16 | 66.34 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number 1 B2-32 of 41

FAX : 886-3-327-0855




SPORTON LAB.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11220 47.61 -26.39 74 55.53 39.12 19.11 66.15 - - P H
16830 48.44 -19.76 68.2 52.24 37.94 2465 | 66.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 47.56 -26.44 74 55.48 39.12 19.11 66.15 - - P |V
5610MHz 16830 48.77 |-19.43|  68.2 52.57 | 37.94 | 24.65 | 66.39 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Report No. : FR1IN2539E

Band 3 - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5373.01 56.33 -17.67 74 40.31 32.85 12.7 29.53 | 100 16 P H
5460.76 53.95 -14.25 68.2 37.87 32.82 12.82 | 29.56 | 100 16 P H
5417.08 42.78 -11.22 54 26.65 32.87 12.8 29.54 | 100 16 A H
* 5720 117.04 - - 100.22 | 33.48 12.95 | 29.61 100 16 P H
802.11ax * 5720 107.84 - - 91.02 33.48 12.95 | 29.61 100 16 A H
HE20 Full 5861.75 58.1 -10.1 68.2 40.8 34.15 12.79 | 29.64 | 100 16 P H
CH 144 5393.29 55.45 -18.55 74 39.33 32.89 12,77 | 29.54 | 325 197 P |V
5720MHz 5461.93 54.98 |-13.22| 682 38.9 32.82 | 12.82 | 2956 | 325 | 197 | P | V
5397.97 434 -10.6 54 27.26 329 12.78 | 29.54 | 325 197 A |V
* 5720 114.77 - - 97.95 33.48 12.95 | 29.61 325 197 P |V
* 5720 105.49 - - 88.67 33.48 12.95 | 29.61 325 197 AV
5871.75 58.57 -9.63 68.2 41.26 34.19 12.76 | 29.64 | 325 197 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 47.88 -26.12 74 55.68 39.2 19.21 | 66.21 - - P H
17160 48.86 -19.34 68.2 51.8 38.24 25.06 | 66.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 47.48 -26.52 74 55.28 39.2 19.21 | 66.21 - - P |V
5720MHz 17160 4918 |-19.02 68.2 5212 | 3824 | 25.06 | 66.24 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5443.99 55.78 -18.22 74 39.71 32.81 12.81 | 29.55 | 100 16 P H
5463.49 56.38 -11.82 68.2 40.29 32.83 12.82 | 29.56 | 100 16 P H
5458.81 4411 -9.89 54 28.03 32.82 12.82 | 29.56 | 100 16 A H
* 5710 112.86 - - 96.09 33.44 12.94 | 29.61 100 16 P H
802.11ax * 5710 102.72 - - 85.95 33.44 12.94 | 29.61 100 16 A H
HE40 Full 5888.5 59.95 -8.25 68.2 42.64 34.25 12.7 29.64 | 100 16 P H
CH 142 5444.38 56.28 -17.72 74 40.21 32.81 12.81 | 29.55 | 398 | 202 P |V
5710MHz 5462.32 56.06 |-12.14| 68.2 39.98 | 3282 | 12.82 | 2956 | 398 | 202 | P | V
5450.62 44.53 -9.47 54 28.47 32.8 12.81 | 29.55 | 398 | 202 A |V
* 5710 110.33 - - 93.56 33.44 12.94 | 29.61 398 | 202 P |V
* 5710 100.27 - - 83.5 33.44 12.94 | 29.61 398 | 202 AV
5855.75 59.55 -8.65 68.2 42.25 34.12 12.81 | 29.63 | 398 | 202 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-36 of 41

FAX : 886-3-327-0855
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SPORTON LAB.

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11420 46.87 -27.13 74 54.67 39.2 19.2 66.2 - - P H
17130 49.04 -19.16 68.2 52.15 38.12 25.05 | 66.28 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 47.4 -26.6 74 55.2 39.2 19.2 66.2 - - P |V
5710MHz 17130 48.69 | -19.51 68.2 51.8 38.12 | 25.05 | 66.28 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1IN2539E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5457.64 59.59 -14.41 74 43.51 32.82 12.82 | 29.56 | 100 17 P H
5465.83 59.84 -8.36 68.2 43.75 32.83 12.82 | 29.56 | 100 17 P H
5459.2 47.91 -6.09 54 31.83 32.82 12.82 | 29.56 | 100 17 A H
* 5690 109.46 - - 92.81 33.32 12.93 29.6 100 17 P H
802.11ax * 5690 99.56 - - 82.91 33.32 12.93 29.6 100 17 A H
HES80 Full 5885.25 63.68 -4.52 68.2 46.37 34.24 12.71 | 29.64 | 100 17 P H
CH 138 5452.18 61.51 -12.49 74 45.45 32.8 12.81 | 29.55 | 356 | 206 P |V
5690MHz 5461.54 60.78 | -7.42 68.2 44.7 32,82 | 12.82 | 2956 | 356 | 206 | P | V
5457.25 50.42 -3.58 54 34.35 32.81 12.82 | 29.56 | 356 | 206 A |V
* 5690 107.96 - - 91.31 33.32 12.93 29.6 356 | 206 P |V
* 5690 97.91 - - 81.26 33.32 12.93 29.6 356 | 206 AV
5856.25 63.21 -4.99 68.2 45.91 34.12 12.81 | 29.63 | 356 | 206 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-38 of 41
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Report No. : FR1IN2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11380 47.51 -26.49 74 55.32 39.2 19.18 | 66.19 - - P H
17070 48.96 -19.24 68.2 52.28 38 25.02 | 66.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 46.7 -27.3 74 54.51 39.2 19.18 | 66.19 - - P |V
5690MHz 17070 49.75 |-18.45, 68.2 53.07 38 25.02 | 66.34 - 0 PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-40 of 41
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBpV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpyV/m)

= -18.55(dB)

For Average Limit @ 5150MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Andy Yang , Karl Hou and Steven Wu

Relative Humidity : |50~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number 1 C1-1 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

<CDD Mode>

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

6+7

Horizontal

Fundamental

Peak

Date: 2022-06-22

oo sy A

5030. 5050 5070, 5090, 5110. 510, 5150, 5170, 5190. 5210, 5230,

Frequency (MHz)

+PEAK_BE_74 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5260

el (dBuVim)

Date: 20220622

=

PEAKIL

T |

| o

Condition

000 2000. 3000. 4000,
Frequency (M)
£ 03CHI6-HY.

00. 5000. K

PEAK(UNTI) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 20220622

5030, 5050 5070 5090, 5110, 5130 5150 5170 5190, 5210, 5230

Frequency (MHz)

+ AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

5260

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

s gBuvim) bat: 20220622 vl dpavim) Dot 20220822
1304 1204
1204 1204 :
ol e 1o
100 100
&
w09 s0d
104 N, Tod T R A peaun
60 : i s0q P
00ttt e Mot 500] ESSEmYS— =
MW
109 a0
300 304
204 204
10d 10d
T N O T o0 Fodo. 5ot oo 000 oo Toto
reauency (e Frecuency e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auta
Peak
s B vate: 20220622
1304
1204
g
100 "
o !
w0
i
60
M‘mw’_ﬁwv
300
204
10d
oS5 B0 o7, 0% BTG 510, E0 B0 0 5 s 5w
reauancy (e
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220623

e g oo 0220823
w0 w0
g 1209 ;
109 A 10
1009 ,) i 1000
s00 \n o0
A
00 N T T e e | I e
. o et
s00 o0d
SDUWWWWW 504 ;)
40.0| 40,glppeter”
09 s
0 200
100 100
NN O o 00 o0 o0 o 700
Paavorey ey racvoney )
Site :03CH16-HY Site. 03CH16-HY
Condtion PEAK_BE. 74 3m 9120D,_1522_220%10 HORIZONTAL Condition. - PEAK(UNIT) 3m 91200,_1522_220710 HORTZONTAL
RBWI000.000KHz VBW:3000000KHz SWTAuto REW:1000000KHz VBWI3000000KHz SWTAuto
ooy oo 2020623
w0
=
wod
1000 vy
o } |
w00 \
iy o 4
00
f/.'/f/ -\'\a
W
P
w09
9
100
N NN T
Paavorey ey
sie “0scHieHY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-4 of 159
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.23

1000
900
80.0) PEAK_BE| 74|
700
600 1
L NP

Pt b st

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-5 of 159
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220623

00| e 5 00|
70| M,«" \,N 700 WL I | e S PEAK(UHI)
s i o mm———
40.0) 400} "““""”M
s

I o e N 0 0
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak

400)

300

209

109

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2022.06.23

1300
1200
1109
1000
900
300
709
500
500
400
309
200
109

PEAK_BE| 74|

.
s AL T R Y U RO

site
Condition

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370, 5300, 5410. 5430, 5460
Frequency (MHz)

ency (Miz)
+03CH16-HY

+PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220623

e
Condition

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
requency (M)

Frequency (1Hz)

+03CH16-HY
: AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

6+7 Horizontal Fundamental

) @Buvim) Date: 2022.06.23 evel (@Buvim) Date: 2022.06.23
1300 1304)
1200 1200)
1100 . 1100
100 / 1004
900) W 904
300 5 800
700) M 7o0f—HT—H e A PEAKIUMI).
500 600
O PPV U BTN (VPR e o o ) P A
" ! PR ——————
40.0| An.nw
300 300
200 200
100 100
G0 5030, 5050, 5070, 5090 110, 5130 150, 5170, 5190, 620 5230 5200 00 2000, 3000, 000, 5000, 000 7000
Frequency (HHz) Frequency (Hi:)
Site :03CH16-HY Site. 03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
) (@Buvim) Date: 2022.06.23
1300
1200
1109
100.0| =
p =
s00) J
70.0 a

Y S s s

400)

300

209

109

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.23

100 r

1000 /

500

80.0) PEAK_BE| 74|
700

SO0 ;

e

180 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - L

6+7 Vertical Fundamental

) (Buvim) Date: 2022.06.23 evel(Buvim) Date: 202206.23
1300 1300
1200 1200
109 0]
1109 |
209 a0
700 00— R A PEAK(UN).
60 At 609 AR
pRTSm I — i A
S A T A S A e ol p—— ey
40.0| ag it
300 300
200 200
100 100
G0 S0, 5050 5070, 5090, G0, 5130 510, 5170, 5160, 5210, 230, 5250 00 00, D 000, ED D 700
Froquency (Hz) Froquency (WH:)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (Buvim) Date: 20220623
1300
1200
1109
100.0| Wl
I

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (MHz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-10 of 159
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

6+7 Vertical Fundamental

Date: 2022.06.23

', b
109
““M MM1WWW

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20220623

el (dBuVim) Date: 20220623

1300
1200

1109 - 1100
1000 1004
900) a0
300) 500
700 700 Jj Hﬂ
Y ¥,
My

9 60|
e i

- - ISR o
SN e e

500 500) b i

00 a0 ohpasehisosindert™

200 209

200 209

100 100

0% 5050 5070 B0, B0, 5105150 570, 50, 570 5330 560 500 7005 5000 00 ET D 7
Frequency (Hr) Frequency ()

Site 2 03CH16-HY Site 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 20220623

5030, 5050 5070 5090, 5110, 5130, 5150 5170 5190, 5210, 5230. 5260
Frequency (MHz)

Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220623 evel @BuVim)

ohf
100.0| i /\\( 100.0|
500 s0d
509 4 w0
00 i M Too WP rii n —
:: PO RO PO SR S P Py | 9 POV i

s00] me«ww
400) a0.gjunden

Date: 20220623

Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak

1009 ol

i

.

w

509 S B S B \\\

s
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
6+7 Horizontal Fundamental
1100 AW 04|
500 il i a0
700 “M Y e B T E ——T e seakun
600 e Y . T |
50,0 500/ M
40.0) 40.0} W“"”‘M”'wm
s
Site :03CH16-HY Site 03CH16-HY
RO 100D 000k2 VOWESoD 00Kz W RO 1000000RHz YOV S00T000KH ST AT
Peak
1000 m
i {
700 g [
00 . MM
s0d ———— = o
00
s
RS
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
ROWLO0D 000Kz VDO seDKs 1 WA
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.23

b
oty sencei |

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-15 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
6+7 Vertical Fundamental
o
70| M "uw‘ 700t ¥ IR REEE e T | A PEAK(UHI)
«d ] I
50,0tk e st 50| B L —
40.0| 4"'"M
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak
100.0| =
" (
AR AN
Py e
g ——— [
q00 T
s
RS
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
ROWLO0D 000Kz YOO 3eDKs 1 WAL
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2022.06.23

1300)
1200)

500
400
309
200
109

ol
100

a0

w09

700 m‘-
onaj L

o

PEAK_BE| 74|

site
Condition

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370. 5390, 5410 5430,

546

Left blank

Avg.

Date: 20220623

e
Condition

180 5210 5230 5250 5270, 5290, 5310, 5330, 5350,
requency (M)

Frequency (1Hz)

+03CH16-HY

370 5390, 5410, 5430,

: AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

ET

0

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - L

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220623

— b ur20623
1o 1
1o 1
109 0 g
0o [ 1nd
s at Ty 500
700) N o0l —HTTL AR PEAK(UN).
: S—— =
50.0] 50| WWWMW'
40.0| 40.0jirA NSt
0 20q
2 24
04 104
O [ Y oz o0 o0 £ 0 700
Trcuancy s Freumney
Site :03CH16-HY Site. 03CH16-HY
Condtion:PEA_BE 74 3m 51200,_1522_220310 HORIZONTAL Condition: PEAK(UNL) 3m 91200,_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220623

1009 iy
p {
309

709

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 2022.06.23

100 i
1000

900

800 PEAK_BE| 74|
700

MWMWM G 5 !

site
Condition

+03CH16-HY
+PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5350, 5370, 5390, 5410 5430,

546

Left blank

Avg.

Date: 20220623

e
Condition

180 5210, 5230 5260, 5270, 5290, 5310, 5330 5
roa

Frequency (1Hz)

+03CH16-HY

0. 5370, 5390, 5410 5430,

: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

ET

0

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-19 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - L

6+7 Vertical Fundamental

) (Buvim) Date: 2022.06.23 evel(Buvim) Date: 202206.23
1300 1300
1200 1200
109 0]
909 o 500
80.0) ')f/ 80.0/
700) W 00— R A PEAK(UN).
oo . L il 609 Y |
s00) 500 e
4 Ao
300 300
200 200
100 100
G0 S0, 5050 5070, 5090, G0, 5130 510, 5170, 5160, 5210, 5230, 5250 00 00, D 000, ED D 700
Froquency (Hz) Froquency (WH:)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (Buvim) Date: 20220623
1300
1200
1109

B
400
309
200
109
0 5030 5050, 5070, 5090, GW0. 5130 6150, 5170, 51%0. 5210 5230, 5260
Froquency (WHe)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R

6+7 Vertical Fundamental

Date: 2022.06.23

w0g ‘“‘4\“ PER g |73
700

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20220623

i oo 20220825
o w0
o w04 5
o 1
19 i e
s00 %0
w00 w0
700 “W 704 peakuIn
[ T Vst 009 W i e 308
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400 PIY, T
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oo o He T F B S B R T 50 w7 e o0 e o 7
Hewersy ) reawonts )
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
RBW:I000.000KHz VBW:3000000KHz SWTAuto REWEI000 000KHz VBW:3000,000KHz SWTAuto
i o 220625
1509
w0
o

1000 P

a0 L

"

700 [ X

60.0| 2

D e —————— L\.\

400)

300

200

100

5030, 5050 5070 5090, 5110, 5130, 5150 5170 5190, 5210, 5230. 5260
Frequency (MHz)
Site $03CHI6-HY.
Condition + AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-22 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

6+7 Vertical Fundamental

1 (@BuVim)

oo 20220623 R oo 0220823
w09 1500
1209 1209 "
na o
1000 100
509 w0
70| 700 —HT—H B L ﬁ/j Iml PEAK(UHI)
600 w0d I
500 e e . ol x.
400 o IR 2
%09 509
00 2
100 10d
o655 50% 507 BB 50. 500 S B 50 w0 e e o5 7o £ o0 700
Poaorey ey racvoney )
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
| REWH1000.000KH2 VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
v oo 20220623
w00
1200
109

j

by L

50.0 P ———— L;
-

o

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-23 of 159
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FRIN2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

6+7

Horizontal

Fundamental

- oo 20220822 - vate: 2022022
1500 1500
1200 1200
110, 100 1
1009 il 1000
a0 o
a0 509
700) i L‘M 7n.nWJ—‘ L eeakun)
T ) [0 B——
509 500 e
400) 40.0poscbmtrerslil X
300 500
209 209
109 100
o5 S S S0 Fio S Wi B B0 w0 w0 50 w0 o0 o0 o6 D 6 z
Heauency e Freauency i)
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
 RBW-1000000KHz VBW:3000000KHz SWT:Auto . RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
- bat: 20220622
1300
1200
o9
1009
90.0| ey
a0
70
o .
50.0) —— T — \\\\_
! I
00
209
109
S BB 5% 50, 50 Fie F B0 B0 5H0 5%
Heauency e
site 03cHI6 Y
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-24 of 159



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 2022.06.22

1300)
1200)
110

tongferdien
900)
300
700
500
At

PEAK_BE| 74|
+
)
500 i
400)
300
209
109

ency (Miz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

Left blank

Avg.

Date: 20220622

-
904
809
700
500

~l

500 Sk 1

Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
requency (M)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - L
6+7 Vertical Fundamental
1000 o 1009
109 iy Y e e S SV R T H e A peaquun
o e s A S s e
Y SEwereEe—T Y
40.0) 4n_nWw b
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak
wod
900) I\W/\W/\WM_
w
w1+ = |
s
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

6+7 Vertical Fundamental

Date: 2022.06.22

1000Vt

900)

809 PEAK_BE| 74|
700

s00)

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220622

go.of NI
s00)
700
s00)

e
500 S

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

6+7 Horizontal Fundamental

| gBovim) bate: 20720625 — Date: 2022.0625
1300 1300
1200 1200 :
100 o)
el
1000 1004
509 s0q|
300 WW 4 400
109 M Y e B T E T | peakun
|
60.0) — dertns 600 /,,J e
509 s0q] e
40.0| 0.0 bR
209 300
200 20
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G0 030 S5, 070 5090, S0, 510, 5150 5170 510, 210 530 5200 o0 7000, D 000 ED o0 To00
Frocuency (1) roquency ()
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL Condition : PEAK(UNII) 3m 91200,_1522_220310 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20220625
1300
1200
104
1009 I
509
309
709 -
T
500 il
| S SV
10
209
200
100
o SO0 B070. 500, o, 510 5150 570 50 & G0 520
Froquency ()
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

- NJWWW’M
- T " Ao 73

M‘memww et oo

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220625

AR
509
=
Toof W
! V\WI\W«\.M

s00ff
500 LS -

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - L

6+7 Vertical Fundamental

) @Buvim) Date: 2022.06.25 evel (@Buvim) Date: 2022.06.25
1300 1304)
1200 1200)
B
1100 ] 1100
1000 | 1000
500 L s0q)
800 WM 800
700) i 7o0f—HT—H e A PEAKIUMI).
1 ¥
500 600
ISV B e v S bl e AT
500 s00] e B AR AT
e
40.0| 40,0 i i
300 300
200 200
100 100
G0 5030, 50%0. 5070, 5090 110, 5130 5150, 5170, 5190, 210 5230 5200 00 2000, 3000, 000, 5000, 000 7000
Froquency (MHz) Froquency (WHz)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
) (@Buvim) Date: 2022.06.25
1300
1200
1109
1000

sool -~

400)

300

209

109

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25

i
100
- (m \w}‘
w00 e Sy st
709 M
a0

Horeh b gl AT

frnsto o

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220625

i
900)

s00)

70—

s00)

500

eSS ——1

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH42 5210MHz - L
6+7 Horizontal Fundamental
g
s bt bt
700 : oo T E’ﬂ
R e ———— L 509 Dol [ttt
500 500 MMVWWw
40.0] 0Ottt
o
W E e R
Site 2 03CH16-HY Site 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
SR I0030000 1 BWSo0o KRy WA SR IO000000.1 NS00SOy Tt
Peak
-
s
90.0| B SR R
80.0f |
P S S S S——— - e
o
Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL
CRBwa0000000 1 VB 000t T
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-32 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.22

1000kt

900

9 PEAK_BE 74|
709

60.0) AL

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220622

P
500
709
500

500 SN

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - L

6+7 Vertical Fundamental

s gBuvim) bat: 20220622 vt v Dot 20220822
1304 1204
1204 1204
ol 1o .
oy v ot e
a0 s0d
w09 s0d
700 Tod WA PRl —_—
60.0| 1 60.0f
saaf A A 500] MWWWWN bt )
400 PPN S
300 304
204 204
10d 10d
oo 0%, Bo%. o7, 0% BTG 510,560, Bia 0. 520 s 5am0 o0 Fodo. 5ot oo 000 oo Toto
roqsency i Frecuency e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auta
Peak
s B vate: 20220622
1304
1204
g
100
90.0) ARV rpeivy
w0
700
60
st s S
109
300
204
10d
N A
reasenc i
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2022.06.22

1300)
1200)
110

B G T T e

900
300
709
500
509
400
309
200
109

g

PEAK_BE| 74|

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Froquency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220622

0.0fReREIGRY
s00)
700
500

i

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
requency (M)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-35 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

6+7 Horizontal Vertical
- v -
0d o
2oq o
oo wod
wod wod
- .
200 PPEAK(UNI) | L PEAK(UNI) |
oMW AR e o Ly XL 1Y g S S i Y N S s e S S [ S |
600 AVG_54) 60.0| AVG_54]
50,0/ 1 2 50.0| 1 2
o o
s s
o aq
o s
T TS T TS
e e
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 2022.06-23 el (@Buvim) Date: 2022.06-23
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T . —= = oo AR AU H b
609 VG54 609 AVG 54
500 2 500 T
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 20000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 202206-25 el (@Buvim) Date: 2022.06-25
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AR AU !
609 VG54 609 AVG 54
500 500
409 400
309 309
200 200
100 100
000 4000.6000.8000, 12000, 16000, 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000 _ 24000, 20000, 32000, 36000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

6+7 Horizontal Vertical
o 2025 v -
0d o
2oq o
wod wod
wod wod
o .
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 2 50.0| 1 2
o o
s s
0 aq
s s
L e T TS
o e
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 2022-06.25 el (dBuVim) Date: 20220625
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
809 PEAK[U) e00) B h PEAK[U)
7ol AR —ARI— H =] oo I A=A — e W=
600) A6 54 609) AV654
500 T B s00] i
400) 400
300 300]
209 200)
109 100
000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
Frequency (Hz)

Frequency (MHz)
+03CH16-HY

03CHI6
Condition + PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2022-06.25

7ol AR —ARI—

H =]

PEAK[U)

5 54
500
400
309
200
109
000 4000.6000.8000. 12000, 16000 24000 78000 32000, 36000, 40000

20000,
Frequency (Hz)

+03CH16-HY

Condition

+ PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

el (dBuVim)

Date: 20220625

1300
1200
o
1000

0|
oo AL

He-H H

PEAK[U)
B

AV654

100

000 4000.6000.8000.

03CHI6

12000, 16000 20000. 24000, 28000 32000,
Frequency (MHz)

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

36000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz

6+7 Horizontal Vertical
o 2025 v -
0d o
2oq o
wod wod
wod wod
o .
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 2 50.0| 1 2
o o
s s
0 aq
s s
L e T TS
o e
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2022-06-27

7ol AR —ARI—

H =]

PEAK[U)

5 54
500
400
309
200
109
000 4000.6000.8000. 12000, 16000 24000 78000 32000, 36000, 40000

20000,
Frequency (Hz)

+03CH16-HY

Condition

+ PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

el (dBuVim)

Date: 20220627

1300
1200
o
1000

0|
oo AL

He-H H

PEAK[U)
B

AV654

100

000 4000.6000.8000.

03CHI6

12000, 16000 20000. 24000, 28000 32000,
Frequency (MHz)

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

36000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz

6+7 Horizontal Vertical
R v P
0d o
o o
oo wod
wod wod
s .
00 PEAKUR 00 PEAKURI
oMW AR e o Ly XL 1Y g S S i Y N S s e S S [ S |
00 AVG 54 00 AVG_54]
50,0/ 1 2 50.0| T 2]
o o
s s
o aq
o s
TR ST TS
e e
Site 1 03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

6+7 Horizontal Fundamental

A (@Buvim) Date: 20220623

el (dBuVim) Date: 20220623

1300
1200
0|

1000) 1000

909 90|

300 Y 00

700 ‘\"A‘/ oo UT T LT L1 1 L eau
609 ! (T

A 09 et
500 s0q) T
St A
Y A0ofutmeont
%04 s0q
204 204
100 100
036 5050 5070 5000, 5D 5130 5950 5170 5190 5210 5230 5260 G270 6290 590 5540 o0 00 E 00 £ o T
Frequency () froauency ()
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20220623

100

5030, 5050, 5070. 5090, 5110, 5130, 5150 5170, 5190, 5210. 5230, 5250, 5270, 5290, 5310, 53
requency (MHz)

Site £ 03CH16-HY.
Condition + AV6_BE_54 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

6+7

Horizontal

Fundamental

Date: 20220623

W
809 PEAK_BE 74|
700

;mb

B s o (TS S O

Avg.

1009 I
s00
300)
00—
500
~ .

AVG_BE_54]
500 T L]
400) t
30
209
109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5300, 5410, 5430, 5460

Frequency (Miz)
Site +03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector +Peak
Project +IN2539

300
209
109
20 5250, 5270, 5290 5310, 5390, 5350 370, 5390 5410 5430, 5460
Frequency (MHz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Date: 20220623
1300)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

6+7

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220623

"

9 MMM
" i

500

00 5030. 5050. 5070, 5090. 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

) Date: 20220623

e A PEAKIUMI).
S|

200
100
000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz)
Site 03CHI6-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (@BuVim) Date: 20220623

R ——— e
400)

300

209

109

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

6+7 Vertical Fundamental

o206
oo -

o

s00

m,w/ LI

PEAK_BE 74|

it

20 5250, 5270, 5290 5310, 5390, 5350, 370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

6+7 Horizontal Fundamental

iy oo 2020625 R oo 0220823
w0 w0
g g
110.0 /\[\ 110.0]
10 w0
800/ ¥ 80.0|
700 N \N Too WP —
s00 o0d I—
e T e S “+ 504 WM &
40.0| 40, QL
09 by
0 200
100 100
o0 0% 5050 070 50%. SO TSR 450 5170 5790 5210 280 5250 5770 0 S0 o 00 o0 o0 o 700
roney racvoney )
Site :03CH16-HY Site. 03CH16-HY
Condtion PEAK_BE. 74 3m 9120D,_1522_220%10 HORIZONTAL Condition. - PEAK(UNIT) 3m 91200,_1522_220710 HORTZONTAL
RBWI000.000KHz VBW:3000000KHz SWTAuto REW:1000000KHz VBWI3000000KHz SWTAuto
Peak
oy oo 2020623
w0
=
wod

1000 /W\K
700 (f W,

o /f{//
oy :

I,

400

300

209

109

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

6+7 Horizontal Fundamental

Date: 20220623

p
80.0) PEAI_ BE 74|
h et :
i

.
I e e o T v
50

20 5250, 5270, 5290 5310, 5390, 5350. 5370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

100 /JJ\NV\‘
b )
o ",

A
OO B & RASN

20 5250, 5270, 5290 5310, 5330, 5350 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

6+7

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220623

Vi
1000)
900)
s00)
]

s o

B e
509 e

00 5030. 5050. 5070, 5090. 5110. 5130, 5150, 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 20220623

00—

|

PEAKUNY

WV ot

500 Y T
| insispee st

Site
Condition

2000, 3000, 000, 5000,

Frequency (MHz)
03CHI6-HY

+ PEAK(UNIT) 3m 91200_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

Avg.

1 (@BuVim) Date: 20220623

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

6+7 Vertical Fundamental

Date: 20220623

1000

900

9 * PPEAK_BE_74|
709

500 )

Wi it
50.0 A

20 5250, 5270, 5290 5310, 5390, 5350, 6370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-52 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

6+7 Horizontal Fundamental

s oy bt 2020822 e g e 20220522
1o 1
1o 1
ool | 1o
0o 10
% g
209 ! PEAK_BE 74 809
09 o Y e B T M T e e ﬁjn poawum
o0 e o |
500 A S L 500 oA
400 PPy pum——l
s 204
l
= S e Bm mw we W e w07 e o T o 00
Hoaoncy k) roasonds )
Site : 03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
sy v uz20022
o
1o
o
g
wd |
w09 \
-
609 AVG_BE 54,
500) P —
40.0| .
2
24
04
= wE e B mwwe W e
Howoncy k)
site “o3cHieHY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH64 5320MHz
6+7 Vertical Fundamental
wd \
90.0) ﬂ\f 90.0/
s00) PEAK_BE 74 809
70| - 700t ¥ SRR IR | PEAK(UNI)
600 b " 600 |
50.0) 50,0 WW > =
40.0| 40,0 b
s
R T T R e T S0
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
m0q
100.0) ’\/\
o
N
609 o
50.0f e e e N
40.0) IR ——
s
R T =
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220623

el (dBuVim) Date: 20220623

1300) 1300

1200) 1200

1100)

Hhry 100
P

U

by b, T e e—la | o)
P " L L -

o
500 = ——
gr—

400 400t

300 304

200 204

100 100

5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 53 00 7000, 3000, 000 5000 5000 7
Frequency (WHz) Frequency (H)
site +03CHI6-HY site +03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNT) 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2022.06.23

1300

500 - N
oo
300
209
100
5030, 5050, 5070, 5090. 5T10. 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 53
Frequency (WHr)
site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORTZONTAL

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

6+7 Horizontal Fundamental

110
1000)
900) /A

i e 7|
0
P

Date: 20220623

|
50 D B e e YO T T
400
300
200
100
720 S0 Séo s20. S0 0. S0 S0 S90 SHO 5430 540
Froquency (MH:)
site $03CHI6-HY
(Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

400)

300

209

109

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-56 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH52 5260MHz - L

6+7

Vertical

Fundamental

Avg.

Site

Condition

Frequency (1Hz)

£ 03CH16-HY

+ AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

s oBuvm) bate: 20220823 1By vate: 20220623
1304 1304
1204 1204
100 10
100 1004
%0 s0d
w09 f s0d
700 M// roq T T Y 4 |
00l 4 LW s0d -
OO A 8 A S S e e it s0d T
40.0| 40,0 M A
300 304
204 20d
10d 104
565035 505 5076 B090. V0. 130, 5150 5170 5156 5210 5250, 5260, 270, 5200, 59105 w0 o oo e o 7ot
racuancy (e Froquency )
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWT:Auto
Peak
s ooy vate: 20220623
1304
1204
109
100.0| i
%0
w0
709 \
60| ’ \\\
500 #_MF/ ]
lnn"*ﬂ/.*
304
204
10
5507, 50%. 5076 B0i0. TG 5150 5150 5170 5190 5390 5350 5360 5470 5900, B0 5540

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz - R

6+7 Vertical Fundamental

Date: 20220623

o
80.0) PEAI_ BE 74|
iy W s —

soop#! A —

500 bttt ook, N

20 5250, 5270, 5290 5310, 5390, 5350, 5370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

uog :
o
N

o \\
o

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

6+7

Horizontal

Fundamental

Avg.

Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1 gBuvim) bat: 20220623 vl dpavim) Dot 20220823
1304 1204
1204 1204
1100 My 1100
a0 s0d
100 nM Y e | B T | E T [ seakun
0 - ot “ o
o
109 100
300 304
204 204
10d 10d
56503, 505 5070 S090. VG 1. 5150 5170 5156 5710 5250, 5260, 5270, 5200, 5905 o0 Fodo. 5ot oo 000 oo Toto
racuancy (e Frecuency e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 91200,_1522_220310 HORIZONTAL Condition  : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 aBuvm) bate: 20220823
1304
1204
g
100.0| o
a0
w0
/
e o e
iy — [ [ L[ ]
5004—4'M
300
204
10d
5 50%. 505, 5070 S060. TG 5130, 5150 5170 5156 5710 5250, 5260, 270, 5000 B0, 5

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

6+7

Horizontal

Fundamental

Avg.

: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1100 o
'
i Y .
o L.
50 ALt ¥ %W—VWWWW'WMMMMM
o
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
STERCRET e o o oRTO)
Peak Left blank
100.0| W
o
700) W‘ \%\
w0 A N
e y——
Condition

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz - L

6+7 Vertical Fundamental

1100 Wy 1100
700) 700 —HT—H IR REEE e T | PEAK(UNI/
g , el ——
40.0) 4n.nM
o
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RBWI003000Ktz VOW-S000000Kz SWT-Auto RBWL000000KH2 VBV 3000000kHz SWT-Auto
Peak
100.0| iy
o
709 VAL
s00) a N\

400)

300

209

109

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz - R

6+7 Vertical Fundamental

Date: 20220623

L

100

a0

80.0) PEAI_ BE 74|
100 ',

500 My 1

Lt ¢ L i
9

20 5250, 5270, 5290 5310, 5390, 5350, 370, 5390 5410 5430, 5460
Frequency (MHz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220623

20 5250, 5270, 5290 5310, 5330, 5350 370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-62 of 159
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

6+7

Horizontal

Fundamental

1 (@BuVim)

Date: 2022.06.22

Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

vt v vate: 20220622
1304 1204
1204 1204
ol . 1o
100 100
w09 T pecpE 74 s0q
104 ol Toaf P ﬂ[ peacu,
- A e T P O PR A o st RS
it
109 100
300 304
204 204
10d 10d
500 wawe @ B S o0 Fodo. 5ot oo 000 oo Toto
Hoauoncy (1) Froquoncy )
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 91200,_1522_220310 HORIZONTAL Condition  : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s gBuvm) vate: 20220822
1304
1204
g
100
a0
w0
700
00l ‘\\
50.0f ———
109
300
204
10d
o0 TN SN T Y
Hroauency (1)
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-63 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH64 5320MHz

6+7 Vertical Fundamental

) aBuvim) Date:2022.06.22 v (@Buvim) Date: 20220622
1300 1300
1200 1200
109 Wi g
1000 1000
900 a0
209 PEAK_BE 74 800
700f T 00— e E PEAKIUMI).
09 A " . sog TYPOIS TN i
=
500 500 S
400 P T S
309 300
200 200
100 100
= ww mm @ S0 S 560500 I 0. 5008 006 ED w000 700
Frequency (WHe) requency (Hi)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) gBuvim) Date: 20220622
1300
1200
1100

1000 s,
s00)
a00)
700
"

60 Ry VG B 54

500 ————

400)

300

209

109

300 5330, 5350, 370, 5390, sato. a0, 5450, 5450
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

6+7

Horizontal

Fundamental

1 (@Buvim) Date: 20220623

Date: 20220623

Avg.

104

s00

soo (™"
700 j

soo] = e o pe s
50.0f P———
P
0
0
100
0 S W w0 W R R
Heoency
sie ocHieHY
Conditi : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

e
e
400 Y AR e
309 304
209 200
109 100
500 5350, 5350, 50, 5500 ED ED 5450, 5460 000 700, 5000, 000 5000 5000 7
Frequency (WHz) Frequency (MHz)
site +03CHI6-HY site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 2022.06.23
1300
1200
10

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH64 5320MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220623

v (@Buvim) Dates 20720623
1300 1300
120.0| 120.0{ 1
100 ey o)
1000 1004
90.0| W 90.0|
9 PEAK_BE 74 80
700) 7o0f—HT—H B L PEAKIUMI).
a0 o0l
T T o T WY e ARSI
509 s0q] i
100 s0ofbransais
209 300
200 20
10 10
= CE S S0 S0 540,590 o0 7008 D 000 ED o0 To00
Froquency (i) roquency (1)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20220623

1300

1200

1100

s00)
700
600) AVG_BE_54]

500 —

—_—

400)

300

209

109

300 5330, 5350, 370, 5390, sato. a0, 5450, 5450
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270MHz - L

6+7

Horizontal

Fundamental

Avg.

Site
Condition

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190. 5210, 5230, 5250, 5270. 5290, 5310, 53
Frequency (MHz)

$03CHI6-HY.
+ AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Left blank

) 6Buvm) outes 20220625 s et 20220625
1504 1504
1204 1204
g 109
i
100 100
000 /J s0d
a0 s0d
70 NW\W L rod VT UL tﬂ
B e g : e
500 s00] PSS e
40.0| 40.0fpsipasan ot
304 30d
204 204
100 10d
5956 5050 5076090, 5. 5150 5150 5170 5190 5210 5250 260, 5970 5200, 0. 55 0 o o0 i o0 o 0
reduency iz recuency k)
Site :03CH16-HY Site :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWAI000.000KHz VBW-3000.000KHz SWT:Auto
— bat: 20220625
1300
1204
g
1009 v
a0
a0
700 WNN i
w o ",
ol Yo,
D i———: —— L i
g
304
204
100

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH54 5270 MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

L
1009 'J V\
a0

9 AR BE_7a|
700

a0 ey

A v AT e s

20 5250, 5270, 5290 5310, 5390, 5350, 5370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220625

1009 AP
s00)
7001l "

500 /‘/\,\W\r

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 MHz - L

6+7

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220625

1000

900

300
J

i

WMW‘WW«MMWWWJ'W

00 5030. 5050. 5070, 5090. 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVI

Date: 20220625

PEAKUNY

000

Site
Condition

2000, 3000, 000, 5000,

Frequency (MHz)
03CHI6-HY

+ PEAK(UNIT) 3m 91200_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000.

Avg.

1 (@BuVim) Date: 20220625

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH54 5270 MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25

PSR,
-
2 L
80.0) A =
P M
600 Mot

PEAK_BE 74|

T — —r——.

300
209
109
20 5250, 5270, 5290 5310, 5390, 5350, 370, 5390 5410 5430, 5460
Frequency (MHz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220625

500 S

400)

300

209

109

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 MHz - L

6+7 Horizontal Fundamental
700) 700 —HT—H IR REEE e T | PEAK(UNI/
500 wmwﬂwmﬁm«mw Fo bbb et g A 504 _*
T
40.0) 40.0} it
s
Site :03CH16-HY Site 03CH16-HY
RO 100D 000k2 VOWESoD 00Kz W RO 1000000RHz YOV S00T000KH ST AT
Peak
wod i
i
w
g —— [ [ [ [ [ L
40.0) e s s v
s
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 MHz - R

6+7 Horizontal Fundamental

oate: 202206.22
1300
1200
100
1000] fv"‘MMV"/N,
509
209 PEAK_BE 74|
109 .
- i,
Loespvrane Motbso ity o
509
109
209
200
10
70 s oo e S0 . 60 B0 S0 S0 SB0 50
Froquency (i)
site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

one: 20220622
1209
1200
109
1009 R
s00
w00
09
09 =
500) T ===
100
09
209
109
e w0 e B S G B G S0 S S
Froqsony )
site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 MHz - L

6+7 Vertical Fundamental
1000 oot 1000
700) 700 —HT—H IR REEE e T | tM PEAK(UNI/
s00 ] e | e
50.0) 50| i ST ———
40.0| 40.gfp- st
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak
wod
i
w
50l T e e e e e
40.0) e S A
s
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH62 5310 MHz - R

6+7 Vertical Fundamental

Date: 2022.06.22

100 e

. } . ek s 74|
09

2L Wiy

9 MNW.MMM el totorses Ao o msiait

400)

300

209

109

20 5250, 5270, 5290 5310, 5390, 5350 5370, 5390 5410 5430, 5460
Frequency (MHz)
site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220622

720 5250 G20 5290, 610 5330 5350 5370, 5390 G410 5430 5460
Froquency (MHe)

site +03CHI6-HY

Condition + AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - L

6+7 Horizontal Fundamental
o
1009 I R 100.0)
00 oo U T UL t“i‘wmﬂm
o -y i . et b - - e k|
FIPTIRTYE e i
400 0.0t
o
T S S S I . I

Site 2 03CH16-HY Site 2 03CH16-HY

Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

AW IO000R rVOWES000D00 7 ST e RWAO000R - VEVES00T 00 STt
Peak

o]

]

" N

soof Lo e

-

Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL

R OOOM VBV 000s STt
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.22
1300
1200
1100
1009 e P T
900)
800 IPEAK_BE 74|
700
60.0] :
Pl s s ogossmtor)
50l
400
300
200
100
720 S0 Séo s20. S0 0. S0 S0 5390 SO 5430 540
Froquency (MH:)
site $03CHI6-HY
(Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220622
1300)
1200)
1100)
1000)
909 SRR Y
s00)
700
s00)
509 - S — ——
400)
300
209
109
220 5250, 5270, 5290 5310, 5330, 5350 370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

1009 i 1000)
700) 700 —HT—H IR REEE e T | w
«d , - ] "
500 504 MMWW
40.0| 40,0kt e
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
Peak
wod
ol -
w
504 — e
40.0) -
s
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - R

6+7 Vertical Fundamental

Date: 2072.06.22
1300
1200
100
1009 AN
900
800 [PEAK_BE 74|
700 |
4
500
mmw ko D Y AR OO
100
300
200
100
S T T )
Froquency (i)
site £ 03CH16-HY
(Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2072.06.22
1300
1200
1100
1000
200 Ao
500
700
500
b M
100
300
200
100
T T )
Froquency ()
site £ 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-78 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuvim) Date: 20220627
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 900
800) PERK[NT) 200 PERK(UNT)
R 110 i S e e Y o N el o 4 S S HE LT BTl B U e B S A O S E——
609 A6 54 00 2 AVG 54
500 c 2 500) T
400) 400
309 300
200 200)
100 100]
1000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 28000 32000, 36000, 400
Frequency (MHz) Frequency ()
Site £ 03CH16-HY. Site £ 03CHI6-HY
Condition + PEAK(UNIT) 3m 9120_1522_220310 HORTZONTAL Condition PEAK(UNTI) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 2022.06-23 el (@Buvim) Date: 2022.06-23
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T . —= = oo AR AU H b
609 VG54 609 AVG 54
500 500
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, _ 24000, 20000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]

1209 1200)

1109 10,

1000 1000]

90 900

209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AR AU !
609 VG54 609 AVG 54
500 T 500

409 400

309 309

200 200

100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH52 5260MHz

6+7 Horizontal Vertical
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 2 50.0| 1 2
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz

6+7

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2022-06-27

7ol AR —ARI—

H =]

PEAK[U)

5 54
500
400
309
200
109
000 4000.6000.8000. 12000 16000 24000 78000 32000, 36000, 40000

20000,
Frequency (Hz)

+03CH16-HY
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+ PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

el (dBuVim)

Date: 20220627

1300
1200
o
1000

0|
oo AL

He-H H

PEAK[U)
B

AV654

100

000 4000.6000.8000.

03CHI6

12000, 16000 20000. 24000 28000 32000,
Frequency (MHz)

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

36000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH64 5320MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]

1209 1200)

1109 10,

1000 1000]

90 900

209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AR AU !
609 VG54 609 AVG 54
500 T 500

409 400

309 309

200 200

100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH54 5270 MHz

6+7 Horizontal Vertical
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 2 AVG_54]
50.0( + 2 50.0| 1
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH62 5310 MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]

1209 1200)

1109 10,

1000 1000]

90 900

209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AR AU !
609 VG54 609 AVG 54
500 T 500

409 400

309 309

200 200

100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz

6+7 Horizontal Vertical
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 2 50.0| 1 2
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

6+7 Horizontal

Fundamental

1 (@Buvim)

Date: 2022.06.21

350 5360, 420,
Frequency (MHz)
Site £ 03CHI6-HY.

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

=
09 o »-MWMW"-WWAMW
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o
o
i~
o
e S

5480, 5500, 5510

Condition +PEAK_BE(UNT)_B3 3m 9120D_1522_220310 HORIZONTAL

el (dBuVim)

Date: 20220621
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1000
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sttt A
500 e
Py PRIt &
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100
00 7000, E 000 5000 5000 7
Frequency (MHz)
site +03CHI6-HY
Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@Buvim)

Date: 2022.06.21

350 5360, 5400, 5460,

420, 5440,
Frequency (MHz)
Site $03CHI6-HY.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

5ag0. 5500, 5510

Condition + AV6_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-88 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH100 5500MHz
6+7 Vertical Fundamental
woq 7™
509 / 904
509 /“'/M 80,
700 - e | e F)J oo
600 ; " Sttt i 60.0) R o —
500 500] PRSI RTe————
40,0 4n.anW
s
T T = T e
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 000 00Kz VoW 3000000k W ALY RO 1000000RHz YOV S00T000KH ST AT
Peak
1009 PaVikVe
o .
800 /
70.0 -
w e
s00 — —
o
s
Condition : AV6_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-89 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220623

p— vate: 2022063
130 1300
1200 1200 .
10g 10
A
od il
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S0 w0 sioo. S SMo S0 oo w06 s G0 e 0 000 7000, D 000 ED Go00 Tat0

Fraquency (M) Froquoncy )

Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220623

= i

409
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200

100

350 5380 5400, 5420, 5440, 560, 5400 5500, 5620, 5540, 5560 5590
Frequency (MHz)
site +03CHI6-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

6+7 Horizontal Fundamental

Date: 20220623
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1009 f
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Frequency (MHz)

site +03CH16-HY
Condition + PEAK_BE(UNII)_B3 3m 9120>_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C1-91 of 159
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20220623
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1200)
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350
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5380, 5400, 5420 5440, 5460, 5480,
Frequency (MHz)
+03CH16-HY

5500 5520 5540, 5560, 5590

+ PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel @BuVim)

Date: 20220623

00— R j

PEAKUNY

504 P e e

rY esT———ct

000 2000,

Site 03¢
Condition

3000, 4000, 5000.
Frequency (MHz)

H16-HY

+ PEAK(UNIT) 3m 91200_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000.

Avg.

1 (0B
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Date: 20220623

350

Site
Condition
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+ AV6_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

6+7 Vertical Fundamental

Date: 20220623
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500! MMWW‘NW R s koA bl
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%09

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640. 5660. 5680, 5700, 5720, 5740, 5T
Frequency (MHz)

site +03CH16-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-93 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 2022.06.21
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number 1 C1-94 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz
6+7 Vertical

Fundamental

) (@Buvim) Date: 2022.06:21 evel (@Buvim) Date: 2022.06.21
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Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868

Page Number : C1-95 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH100 5500MHz
6+7 Horizontal Fundamental
g
700 T Nﬂ'w oo T
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400 PPY PR catt
o
e N T
Site 2 03CH16-HY Site 2 03CH16-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
R OO0k VB SOO0LR WA SR IO000000.1 NS00SOy Tt
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600 e
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o
B o
Condition + AV6_BE(UNII)_B3 3m 9120D_1522_220310 HORIZONTAL
Cemwiso00000t 1 e scRs WA
Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH100 5500MHz

6+7

Vertical

Peak

1300)
1200)
110
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350

220, 5440,
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+ PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Fundamental
g
1 ¥ IR REEE e T | j PEAK(UNI/
i oS K|
o
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+ PEAK(UNIT) 3m 91200_1522_220310 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

4000,
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350
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) 5440,
Froquency (Hz)

+ AV6_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
+RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - L

6+7 Horizontal Fundamental
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Condition : PEAK_BE(UNII)_B3 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
| REWH1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW-3000000KHz SWT:Auto
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Frequency (MHz)
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Condition + AV6_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CH16-HY
Condition + PEAK_BE(UNII)_B3 3m 9120>_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH116 5580MHz - L
6+7 Vertical Fundamental
s
70| 700t ¥ IR REEE e T | A PEAK(UHI)
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400 10 ybbinibe et
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 000 00Kz VoW 3000000k W ALY RO 1000000RHz YOV S00T000KH ST AT
Peak
wod .
i
a0l »
500 i __“_w_‘,.,—ﬂ'/
‘”,_.,_,—-»-—r
s
B T e e
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ROWL00D000kHE VoW 200K S At
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - R

6+7 Vertical Fundamental

[ 8

= i s pet o, 83
byl MJMN'WI s,
it ettt o

Date: 2022.06.25

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)

site +03CH16-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

6+7 Horizontal Fundamental

) @Buvim) Date:2022.06.21 ovel dBuvim) Date: 20220621
1300 1300
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

6+7 Vertical Fundamental
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

6+7

Horizontal Fundamental

Avg.

+ AV6_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 2022.06.23
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+ AV6_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH140 5700MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220623 evel @BuVim)
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Condition + PEAK_BE(UNIT)_83 3m 9120D_1522_220310 HORIZONTAL Condition + PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH140 5700MHz

6+7 Vertical Fundamental
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+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH102 5510MHz - L

6+7

Horizontal

Fundamental

Peak

1 (@Buvim)
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+ AV6_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.22
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Condition + PEAK_BE(UNII)_B3 3m 9120>_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz - L

6+7 Vertical Fundamental
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L e e— WN 700 WL I | e PEAK(UHI)
-l Lt iy, ——
e | C——| oo e R st NN
400 Pry e BT
s
B B - e e e N 0 0
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RO 000 00Kz VoW 3000000k W ALY RO 1000000RHz YOV S00T000KH ST AT
Peak
wod
- v
!
l
oy = 1 et M| ||
s
B N e
Condition : AV6_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz - R

6+7 Vertical Fundamental

Date: 2022.06.22
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Frequency (MHz)

site +03CH16-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

6+7
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
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+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz - R
6+7 Horizontal Fundamental

Date: 2022.06.25
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Condition + PEAK_BE(UNII)_B3 3m 9120>_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

6+7

Vertical

Fundamental

Avg.
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Condition + AV6_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH110 5550MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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Condition + PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz - L

6+7 Horizontal Fundamental
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Avg. Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz - R

6+7 Horizontal Fundamental
10.0f [w«mmmme
" o, o
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz - L
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: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R
6+7 Vertical Fundamental
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|
e
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH106 5530MHz - L

6+7 Horizontal Fundamental
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Avg. Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH106 5530MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.22
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Condition + PEAK_BE(UNII)_B3 3m 9120>_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH106 5530MHz - L
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1 (@BuVim) Date: 20220622
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Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH106 5530MHz - R

6+7 Vertical Fundamental

Date: 2022.06.22
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Condition + PEAK_BE(UNII)_B3 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz - R

6+7 Horizontal Fundamental
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL
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Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz - L

6+7 Vertical Fundamental
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Condition + AV6_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
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Avg. Left blank
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
6+7 Vertical Fundamental

Date: 2022.06.25
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz
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Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH116 5580MHz
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Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL
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Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH140 5700MHz
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A (@BuVim)
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Condition + PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH100 5500MHz
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Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz

6+7 Horizontal Vertical

A (@BuVim)
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000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 20000, 32000.  36000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH140 5700MHz

6+7 Horizontal Vertical

A (@BuVim)
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Frequency (Hz)

Frequency (MHz)
+03CH16-HY

03CHI6
Condition + PEAK(UNILI) 3m 9120D_1522_220310 HORIZONTAL

-HY
Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH102 5510MHz
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Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH110 5550MHz
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Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz
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+03CHI6-HY 03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH106 5530MHz
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800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 z 50.0| 1 z
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz

6+7 Horizontal Vertical

A (@BuVim)

Date: 20220628 el (@Buvim) Date: 2022.06-28
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T . —= = oo AR AU H b
609 VG54 609 AVG 54
500 500
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 28000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI6-HY 03CHI6-HY

Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11a CH144 5720MHz - L

6+7 Horizontal Fundamental

50
o w
80.0f r” 80.0/
700 s 7 oo T PEAK(UNY
o
w B I e ,
500t 500/ ARt A
400 Y SE————.
o R R S e AR 57 . e e
Faens i ey
e osatsy e oscute.
Condition STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
- RBW1000000KHz VOW-2000000KHZ SWT Aut RBW000.000K: VBV 3000000KHz SWT-AuTo
Japuum vz s
209

350 5380.5400. 5420, 5440, 5460, 5430.5500, 5520.5540.5560. 5560.5600.5620, 5640.5660.5630. 5700, 57
requency (MHz)

Site $03CHI6-HY
Condition + U-NIT-162A AVERAGE 3m 9120b_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11a CH144 5720MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

00—

1000

900)

s00)

700 STRADDLES bAIL1822
509 ﬁwmwawwww o s

50

400

300

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050. 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY
Condition : STRADDLES U-NIL-142A 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-140 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11a CH144 5720MHz - L

6+7 Vertical Fundamental
80| '}/ 80.0|
Y f 700 WL A LN PEAK(UHI)
o AWWW"WN o s
50.0) 50| - Wﬂwwwwm*‘
400 200] ot
s
— S S S N 0 i
Site :03CH16-HY Site 03CH16-HY
Condition : STRADDLES U-NIT-1&42A 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 1000 000Kz VoW 3000 000K ST A RO 1000000RHz YOV S00T000KH ST AT
Peak
100.0| ng
w00 |
80.0) |
’
60.0) f
50.0) : M///
B e R S i =
s
Condition : U-NII-1&42A AVERAGE 3m 9120D_1522_220310 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11a CH144 5720MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
00—

1000

900

500

700 STRADDLES UAi-1824
500 A

700 5730. 5750, 5770, 57%0. 5010, 5830, 5050, 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY

Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C1-142 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 — Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE20 Full CH144 5720MHz - L

6+7 Horizontal Fundamental
g
oo oo T LA PEAK(UNY
L AN | S —
50.0) 500/ A b
40.0] 40, Ofurmpmvis it W
o
s R R R

Site 2 03CH16-HY Site 2 03CH16-HY

Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL

R IOO0oROR 1 VB BOOO KR T A SR IO000000.1 NS00SOy Tt
Peak

-

s

s

700 N

e

o I

40,0

o

Condition : U-NIT-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL

R0 000K 1 B S00H: HT
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - R
6+7 Horizontal Fundamental

Date: 2022.06.25

oo

1009

90

809 W

STRADDLES UAL1824

500 M“W 1

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050. 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY
Condition : STRADDLES U-NIL-142A 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-144 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE20 Full CH144 5720MHz - L

6+7 Vertical Fundamental

) @Bovim) Date: 20220625 — Date: 2022.0625
1300 1300
1200 1200
100 o)
1000 1004
509 s0q|
300 504
o —————1 o0l —HTTL B 1 e PEAKIUMI).
o LS M"""‘Mwuh/ Z:f. ST
100 400 WM
209 300
200 20
10 10
T 055005570 55405500, 5580 5300 S50 SOAT SoR eSS o0 7000, D 000 ED o0 700
Troquency (i) roquency ()
Site :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NIT-142A 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @Bovim) oate: 20220625
1300
1200
1100
100.0| !

350 5380, 5400, 5420.5440.5450. 5480, 5500, 520,540,560, 5500.5600.5620, 5640, 5660.5680.5700. 574
Frequency (MHz)

Site +03CH16-HY

Condition + U-NII-142A AVERAGE 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE20 Full CH144 5720MHz - R

6+7 Vertical Fundamental
oy (fm"\w T
o e

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050, 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY

Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-146 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE40 Full CH142 5710MHz - L

6+7 Horizontal Fundamental
g
oo w oo T LA / PEAK(UNY
a0 F 1 e T ol o0l - o
40.0] 40, GWWWM e
o
e R
Site 2 03CH16-HY Site 2 03CH16-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
R IOO0oROR 1 VB BOOO KR T A SR IO000000.1 NS00SOy Tt
Peak
-
s s
s
700 e
500 ///
50.0) e e e T
40.0| S
o
S S R S S R
Condition : U-NIT-1&2A AVERAGE 3m 9120D_1522_220310 HORIZONTAL
R0 000K B3 000RA: T
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE40 Full CH142 5710MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

iy M A P

1
TS|

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050. 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY

Condition : STRADDLES U-NIL-142A 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE40 Full CH142 5710MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

1 gBovim) bate: 20720625 — Date: 2022.0625
130 1300
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200 s00)
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S50 saa0 S0 e 505500 5000 5020 5640 5060 5000 5700574 o0 700, D 000 ED o0 To00
Troquency (i) roquency ()
Site :03CH16-HY Site. 03CH16-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBuvim) bate: 20720625
1300
120
104
1000 b
s00)
a00)
700
600 /‘M
v,
.y ==l e
=
100
200
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100
5505380 5400 5470 5440 5460 5450 55005570 5540 5560 5500 5500 56205640 5660 5600 5700, 574
roquency (i)
site £03CHI6-HY
Condition :U-NII-1&2A AVERAGE 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE40 Full CH142 5710MHz - R

6+7 Vertical Fundamental
iy “»m% :mmu.w.m:
Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE80 Full CH138 5690MHz - L

6+7

Horizontal

Fundamental

Peak

el (dBuVim)

Date: 20220625

CUT T /

PEAKIL

g 5|

e

e

2000. 3000. 4000, 5000.
Frequency (M)

£ 03CHI6-HY.

PEAK(UNTI) 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

100.0| («A.Mu./~llvw«»
i
00—+ o Wﬂ"“ VMJ
60.0| 2 +
:
Site :03CH16-HY
Condition : STRADDLES U-NII-1&2A 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
90.0| i
1
60.0| i /J// —
- | EEENERRREN
40.0| "t
:

requency (MHz)

Site $03CHI6-HY

Condition + U-NIT-162A AVERAGE 3m 9120b_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-151 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

1000
900)
300
W\W STRADDLES L1824

B e e S

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050, 5670. 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY
Condition : STRADDLES U-NIL-142A 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz - L

6+7 Vertical Fundamental
100.0| bt 100.0|
Y W‘Mﬂ 700 WL A LN PEAK(UHI)
60 o M o0 \m Wy
s0.of i s00] et B
40.0) 40,0 pirviineariilis
s
— S S S N 0 i
Site :03CH16-HY Site 03CH16-HY
Condition : STRADDLES U-NIT-1&42A 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 1000 000Kz VoW 3000 000K ST A RO 1000000RHz YOV S00T000KH ST AT
Peak
wod |
90.0| il
60.0) “—w//
e
s
Condition : U-NII-1&42A AVERAGE 3m 9120D_1522_220310 VERTICAL
ROW1000 000k VoW S 000K W At
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE80 Full CH138 5690MHz - R
6+7 Vertical Fundamental

Date: 2022.06.25

- MMLMWM

- STRADDLES bAIL1822
",
500 ks

700 5730. 5750, 5770, 57%0. 5810, 5830, 5050, 5670, 5890 5910, 5930, 59
Frequency (MHz)

site +03CH16-HY
Condition : STRADDLES U-NII-142A 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-154 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11a CH144 5720MHz

6+7 Horizontal Vertical
200 [PEAK(UNI) | L PEAK(UNI) |
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
600/ AVG_54) 60.0| AVG_54]
50.0( + z 50.0| 1 2
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 — Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE20 Full CH144 5720MHz

6+7 Horizontal Vertical
200 [PEAK(UNI) | L PEAK(UNI) |
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
500 i z 500] 1 2
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE40 Full CH142 5710MHz

6+7 Horizontal Vertical
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0) 0 z 50.0| 1 Z
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 3 — Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz

6+7 Horizontal Vertical
800 PEAK{UR 00 PEAKURI
B OY1 1 a0 T 1 e 50t s 1 S 0 Y B | XL 1Y g S S i Y N S s e S S [ S |
000 AVG_54| 00 AVG_54]
50.0( 1 Z 50.0| + 7z
s
Site :03CH16-HY Site 1 03CH16-HY
Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Emission below 1GHz

5GHz WIFI 802.11ax HE80 Full (LF)

WIFI 5GHz WIFI

ANT 802.11ax HE80 Full LF

bate: 20220630 i 0vm) bate 20720630
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Condition QP 3m BILOG_47020_211009 HORIZONTAL Condition QP 3m BILO6_47020_211009 VERTICAL

QP/
Peak

TEL : 886-3-327-0868 Page Number 1 C1-159 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

<TXBF Mode>

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
6+7 Horizontal Fundamental
g
700, 00| b PEAKIUN/
ettt voctogpi bt 4 APl ] 54
500 500] B —
109 o
o
W R e e
Site 2 03CH16-HY Site 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
SR I0030000 7 BN So0o KRy WA SR IO000000.1 NS00SOy Tt
Peak
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s
s
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500f E— P
o
Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL
CRBwa0000o0k 8 VB S00ts T
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
6+7 Vertical Fundamental
70| M’k 700t ¥ IR REEE e T | Iml PEAK(UHI)
60.0| M 60.0f "
Y P ——— T
40.0| Ao gt
s
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO 100D 000R2 VOWESoD 00Kz WA RO 1000000RHz YOV S00T000KH ST AT
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50.0) e — B e
s
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
ROWLO0D 000Kz YOO 3eDKs 1 WAL
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
6+7 Horizontal Fundamental
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- f
w00 il i w0
109 /{W W« e e T e e 1= peaquun
a0 s it s0q T
50.0) 50| WMWMWW
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R
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Date: 2022.06.25.

1000)
900)
809 PEAK_BE| 74|

700
s00) . .

bt

160 5210, 5230 5250, 5270, 5290, 5310. 530, 5350. 5370, 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220626

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-4 of 107



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

6+7

Horizontal

Fundamental

Peak

Date: 2022.06.25.

100 b
1000
509
w009 M PEAK BE[ 74|

mm*”‘m W“Mw/ww A

160 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410 5430,
Frequency (MHz)

site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220210 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

546

Left blank

Avg.

Date: 20220626

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5410 5430,
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

ET

0

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-8 of 107



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH48 5240MHz - R
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

Band 1 5150~5250MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH38 5190MHz - L

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 2022.06.25

Avg.

Site
Conditi

Frequency (MHz)
+03CH16-HY

ion : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

1000 s 100
70| 700 —HT—H B L R PEAK(UHI)
o | el Y N——
500 e oottt 500] e T s
400 P AP e
o
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition : PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RBWI003000Ktz VOW-S000000Kz SWT-Auto RBWL000000KH2 VBV 3000000kHz SWT-Auto
Peak
uog
s sl
wd
500/ — — T
o

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-13 of 107



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH38 5190MHz - R

6+7 Vertical Fundamental
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2539E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R
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